1111111111111

PARTS LIST

RUBBER CRAWLER CARRIER

MST-1500VD

Serial No. 154001 and up

M OMNMOOKI



PARTS LIST

RUBBER CRAWLER CARRIER

MST-1500VD

Serial No. 154001 and up



FOREWORD

Thank you for purchasing this Morooka Rubber Crawler Carrier.

When ordering a part, please specify the model serial number, the engine serial number and the
reading of the hourmeter.

READING FOR PARTS LIST

For complete understanding, the parts list is written as follows.

Fig. Number | Figure numbers are not continuous.

Description “+”is put in front of the name of an assembly component and the item is entered
next to the assembly. If part marked with “ - 7 is an assembly, its component is
part marked with “ + -~

Quantity The number of pieces per set used for assembly is specified.

For assembly or part group components, the number of pieces per assembly is
specified.

Serial number | The engine or machine serial number in which the part is used.

Codes The codes and part number specified in the “Part No.” and “Part name” columns repre-
sent the following:

[J The part specified in the line above is applicable instead of this part.

Y¢  Supplied as a set rather than singly.

A-2



CONTENTS

ITEM FIG. No.| PAGE
FORWARD - A-2
CONTENTS — 0-1
ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101 1-2
ENGINE RELATED PARTS (INTER COOLER AND PIPING) 103 1-4
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105 1-6
ENGINE RELATED PARTS (AIR INTAKE SYSTEM) 111 1-8
ENGINE RELATED PARTS (EXHAUST SYSTEM) 115 1-10
FUEL TANK AND FUEL PIPING 121 1-12
FRAME RELATED PARTS (1/4) (RADIATOR COVER AND FRONT GRILL) 201 1-14
FRAME RELATED PARTS (2/4) (UNDER COVER AND STEP) 202 1-16
FRAME RELATED PARTS (3/4) (ENGINE BONNET) 203 1-18
FRAME RELATED PARTS (4/4) (BATTERY BOX) 204 1-22
CAB RELATED PARTS (CAB MOUNTING PARTS ) 211 1-24
CAB RELATED PARTS (WINDOW WASHER) 213 1-26
CAB RELATED PARTS (TOOL BOX) (SERIAL NO. 154001-154020) 215 1-28
CAB RELATED PARTS (TOOL BOX) (SERIAL NO. 154021-) 215A 1-30
CAB (1/12) (CAB ASS’Y) 221 1-32
CAB (2/12) (ACCESORY GROUP) 222 1-34
CAB (3/12) (GLASS GROUP) 223 1-36
CAB (4/12) (RIGHT SIDE WINDOW ASS'Y) 224 1-38
CAB (5/12) (RIGHT SIDE WINDOW LOCK ASS'Y) 225 1-40
CAB (6/12) (WIRING GROUP) 226 1-42
CAB (7/12) (DOOR GROUP) 227 1-44
CAB (8/12) (DOOR LATCH ASS'Y) 228 1-46
CAB (9/12) (WINDOW GROUP) 229 1-48
CAB (10/12) (WINDOW HANDLE GROUP) 230 1-50
CAB (11/12) (MOUNTING GROUP) 231 1-52
CAB (12/12) (LINER GROUP) 232 1-54
CAB INTERIOR PARTS (FLOOR PLATE AND CAB MOUNTING PARTS) 241 1-56
CAB INTERIOR PARTS (OPERATOR'S SEAT AND FLOOR PARTS) 242 1-58
CAB INTERIOR PARTS (CONTROL BOX) 243 1-60
AIR CONDITIONER RELATED PARTS (AIR CONDITIONER UNITAND DUCT) 251 1-62
AIR CONDITIONER RELATED PARTS (AIR COMPRESSOR AND MOUNTING) 252 1-64
AIR CONDITIONER RELATED PARTS (A/C CONDENSER AND MOUNTING) 253 1-66
AIR CONDITIONER RELATED PARTS (AIR CONDITIONER PIPING) 254 1-68
AIR CONDITIONER RELATED PARTS (HEATER PIPING) 255 1-70
UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER) 301 1-72

0-1




ITEM FIG. No.| PAGE
UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER) 311 1-74
UNDER CARRIAGE RELATED PARTS (TRACK ROLLER) 321 1-76
STEERING CONTROL SYSTEM 401 1-78
ENGINE CONTROL SYSTEM 411 1-80
DUMP CONTROL SYSTEM 421 1-82
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE) 501 1-84
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) 502 1-86
HYDRAULIC PIPING (HST MAIN LINE) 503 1-88
HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED VALVE LINE) 504 1-90
HYDRAULIC PIPING (OIL COOLER AND DRAIN LINE) 505 1-92
HYDRAULIC PIPING (MAIN PUMP DRAIN LINE) 506 1-94
HYDRAULIC OIL TANK 551 1-96
HYDRAULIC OIL FILTER 555 1-98
OIL COOLER RERATED PARTS 561 1-100
DUMP BODY RELATED PARTS ( 3-WAY OPENABLE TYPE) 601 1-102
DUMP BODY RELATED PARTS (EARTH-MOVING TYPE) 611 1-104
ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX) 701 1-106
ELECTRICAL SYSTEM (CONTROL BOX WIRING, BUZZER AND RELAY) 703 1-108
EII_IIE\C;IEICAL SYSTEM (DC CONVERTER, A/C CONTROLLER AND SLOPE 705 1-110
ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS) 711 1-112
ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY ) 715 1-114
MARKS AND PLATES (JAPANESE) 801 1-116
MARKS AND PLATES (ENGLISH) 811 1-120
TOOLS 901 1-124
NUMERICAL INDEX — 9-1




MST-1500VD



FIG.101 ENGINE RELATED PARTS
(ENGINE MOUNTING PARTS AND RADIATOR)

@ O vj

PV93117

1-2



FIG. 101

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-55100-0200 ENGINE ASS'Y 1 154001 ~
(MITSUBISHI 6D16-TLE2B)

2 1-55110-2130 FRONT SIDE BRACKET 2 154001 ~
3 1-18110-1110 CUSHION 4 154001 ~
4 0-1000-31235 BOLT (M12X35) 8 154001 ~
5  0-1200-31210 NUT (M12) 10 154001 ~
6  0-1100-31230 SPRING WASHER (M12) 10 154001 ~
7 0-1120-31223 PLANE WASHER (M12) 10 154001 ~
8  1-17110-1130 BOLT 2 154001 ~
9  1-55110-2150 LH. SIDE STOPPER BLOCK 1 154001 ~

1-55110-2160 RH. SIDE STOPPER BLOCK 1 154001 ~
10 0-1000-31280 BOLT (M12X80) 4 154001 ~
1 0-1100-31230 SPRING WASHER (M12) 4 154001 ~
12 1-55140-0200 RADIATOR ASSY 1 154001 ~
13 1-55140-2310 INLET HOSE 1 154001 ~
14 0-2710-00080 CLAMP 1 154001 ~
15 0-2710-00060 CLAMP 1 154001 ~
16 1-55140-2320 OUTLET HOSE 1 154001 ~
17 1-55140-2330 OUTLET HOSE 1 154001 ~
18 1-55140-2340 INTERMEDIATE PIPE 1 154001 ~
19 0-2710-00070 CLAMP 3 154001 ~
20  0-2710-00085 CLAMP 1 154001 ~
21 0-1000-31035 BOLT (M10X35) 1 154001 ~
22 0-1120-31020 PLANE WASHER (M8) 2 154001 ~
23 0-1200-31008 NUT (M10) 1 154001 ~
24 0-1100-31025 SPRING WASHER (M10) 1 154001 ~
25  1-55140-2410 CUSHION 2 154001 ~
26 0-1000-31655 BOLT (M16X55) 4 154001 ~
27 0-1100-31630 SPRING WASHER (M16) 4 154001 ~
28 0-1120-31630 PLANE WASHER (M16) 4 154001 ~
29 1-55140-1110 RESERVE TANK ASS'Y 1 154001 ~
30 1-55140-1120 HOSE 1 154001 ~
3l 1-24140-1630 CLAMP 2 154001 ~
32 1-55140-1070 BRACKET 1 154001 ~
33 0-1000-01025 BOLT (M10X25) 2 154001 ~
34 0-1200-01008 NUT (M10) 2 154001 ~
35  0-1100-01025 SPRING WASHER (M10) 2 154001 ~
36  0-1000-01025 BOLT (M10X25) 2 154001 ~
37 0-1100-01025 SPRING WASHER (M10) 2 154001 ~

1-3



FIG.103 ENGINE RELATED PARTS (INTER COOLER AND PIPING)

PV92957

1-4



INDEX

© 00 N O Ul WN R

S

&K B

14

16

B & R

22
23
24
25
26
27
28
29
30

PART NO.

1-55120-2510
1-55120-2610
1-55120-2620
0-1000-00820
0-1200-00806
0-1100-00820
0-1120-00816
0-1000-00820
0-1100-00820
0-1120-00816
1-55120-2630
1-55120-2640
0-1000-00820
0-1100-00820
0-1120-00816
1-55120-2650
0-1000-01255
0-1200-01210
0-1100-01230
0-1120-01225
1-55120-2520
1-55120-2530
1-55120-2540
0-2710-00090
0-2710-00070
1-55120-2550
1-55120-2560
1-55120-2570
0-2710-00080
1-55120-2580
0-2710-00070

FIG.103

DESCRIPTION

INTER COOLER ASS'Y
LH. SIDE BRACKET

RH. SIDE BRACKET

BOLT (M8X20)

NUT (M8)

SPRING WASHER (M8)

PLANE WASHER (M8)

BOLT (M8X20)

SPRING WASHER (M8)

PLANE WASHER (M8)

LH. SIDE BRACKET

RH. SIDE BRACKET

BOLT (M8X20)

SPRING WASHER (M8)

PLANE WASHER (M8)

RUBBER SHEET

BOLT (M12X55)

NUT (M12)

SPRING WASHER (M12)

PLANE WASHER (M12)

INTER COOLER INLET HOSE
CONNECTING PIPE

ENGINE SIDE CONNECTING HOSE
CLAMP

CLAMP

INTER COOLER OUTLET HOSE
CONNECTING PIPE

ENGINE SIDE CONNECTING HOSE
CLAMP

TURBOCHARGER CONNECTING HOSE
CLAMP

1-5

-

N P D P P RP P ®O®OWPFP P PEPDNMNNMNNMNDNDMNOOOOOO R ERPDNDNDMDNDMDNMNDNDNDDNPREPRPR PR

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.105 ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS )



INDEX

© 0o N o oA W N

=
o

13
14
15
16
17
18
19
20

PART NO.

1-17610-0031
1-17610-0022
1-51610-1110
1-51610-1120
0-1500-30735
0-1100-31230
0-1120-31223
1-51160-1110
1-17160-1120
1-18160-1131
1-51160-1140
0-1000-31030
0-1100-01025
1-17160-1120
1-51160-1150
0-1200-31008
0-1100-01025
0-1000-31435
0-1100-01435
0-1120-01432

FIG.105

DESCRIPTION

MAIN PUMP ASS'Y (PV075075)
GEAR PUMP ASS'Y
COUPLING

O-RING

BOLT (UNC7/16X35)
SPRING WASHER (M12)
PLANE WASHER (M12)
COUPLING

mBOLT

BOSS

CENTER PLATE

BOLT (M10X30)
SPRING WASHER (M10)
BOLT

COVER

NUT (M10)

SPRING WASHER (M10)
BOLT (M14X35)
SPRING WASHER (M14)
PLANE WASHER (M14)

1-7

Y

Q
_'

A PMPROCRKPRPPEBRPRPEPRPNMNMNNERE PR PR PR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.111 ENGINE RELATED PARTS (AIR INTAKE SYSTEM)

PV92959



INDEX
1

GRBEREBocow~wo arwn

16
17

PART NO.

1-55120-2100
1-55120-2110
( 1-55120-2130)
1-55120-2140
1-55120-2120
1-55120-2150
1-55120-2160
1-55120-2170
0-1000-01020
0-1200-01008
0-1100-01025
1-17120-1260
1-55120-2210
1-17120-1240
1-51120-1230
1-51120-1240
0-1000-01020
0-1100-01025
0-1120-01020

FIG.111

DESCRIPTION

AIR CLEANER ASS'Y
*ELEMENT ASS'Y
-mINNER ELEMENT
mmOUTER ELEMENT
mDUSTPAN

mVALVE

uCAP

DUST INDICATOR
BOLT (M10X20)

NUT (M10)

SPRING WASHER (M10)
JOINT HOSE

AR PIPE

JOINT HOSE

CLAMP

CLAMP

BOLT (M10X20)
SPRING WASHER (M10)
PLANE WASHER (M10)

1-9

QTY

NNNWRRRRDAMDNMDNRRRERRRPRR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.115 ENGINE RELATED PARTS (EXHAUST SYSTEM)

PV92960

1-10



INDEX

N NN DN NDNN N

PART NO.

1-18130-1110
1-18130-1140
0-1000-01035
0-1200-01008
0-1100-01025
1-55130-2110
1-55130-2120
1-55130-2130
0-1100-31230
0-1120-31225
1-41130-1130
1-41130-1150
0-1000-01035
0-1200-01008
0-1100-01025
1-51130-1150
1-33130-1180
0-1000-00620
0-1200-00605
0-1100-00615
1-55130-2210
0-1000-01235
0-1100-01230
0-1120-01223
0-1000-00620
0-1200-00605
0-1100-00615
0-1120-00616

FIG.115

DESCRIPTION

EXHAUST MUFFLER
RGASKET

mBOLT (M10X35)

=NUT (M10)

mSPRING WASHER (M10)
FRONT PIPE

GASKET (ME063680)
BOLT (M12X35)
SPRING WASHER (M12)
PLANE WASHER (M12)
TAIL PIPE

CLAMP

BOLT (M10X35)

NUT (M10)

SPRING WASHER (M10)
CLAMP

SUPPORT

BOLT (M6X20)

NUT (M6)

SPRING WASHER (M6)
BRACKET

BOLT (M12X35)
SPRING WASHER (M12)
PLANE WASHER (M12)
BOLT (M6X20)

NUT (Ms)

SPRING WASHER (M6)
PLANE WASHER (M8)

1-11

Q
2

W 0 WoONNNRERPPMDIMNDEMDAMNRPRPRPRPRPERPLPANDIMDINPRDMNDRPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.121 FUEL TANK AND FUEL PIPING

PV92961

1-12



INDEX

W N

GERBERESo00o~wo o

16
17

19
20

22
23
24

PART NO.

1-51150-1101
1-55150-1110
1-51150-1130
1-51150-1140
1-51150-1180
0-2150-01047
0-2700-00012
1-31150-1150
0-2010-02418
1-32210-1180
0-1300-00410
0-1100-00410
0-1130-00408
1-48150-1130
0-1000-00610
0-1100-00615
0-1120-00616
0-1090-01020
0-1090-01025
0-2172-01030
0-2172-01045
0-4380-00202
1-13150-1120
0-2700-00012
0-2830-02920
0-2800-00202
0-2800-00383

FIG.121

DESCRIPTION

FUEL TANK ASS'Y
mFUEL TANK
mSTRAINER

uCAP (WMITH KEY)
mmKEY

OIL LEVEL GAUGE TUBE
CLAMP (JUBILEE 000)
DRAIN BOLT

O-RING

FUEL LEVEL SENSOR
SCREW (4X10)
SPRING WASHER (M4)
PLANE WASHER (M4)
COVER

BOLT (M6X10)
SPRING WASHER (M6)
PLANE WASHER (M6)
SEMS BOLT (M10X20)
SEMS BOLT (M10X25)

FUEL SUPPLY HOSE (g 9X2300)
FUEL RETURN HOSE (g 9X2450)

ELBOW

JOINT

CLAMP (JUBILEE 000)
SPIRAL TUBE

STRAP BAND

STRAP BAND

1-13

Y

R N N |

A NN P P OWWOOOOO OO R 000 R, R

> 2> 2>
Al 0 X0

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.201 FRAME RELATED PARTS (1/4)
(RADIATOR COVER AND FRONT GRILLE)

1-14



INDEX

RN TN

NBRRBRRE

NN
©

PART NO.

1-55510-3110
1-55520-2110
0-1000-01025
0-1100-01025
0-1120-01020
1-17520-1010
0-1000-01030
0-1100-01025
0-1120-01020
1-55520-1270
1-55520-1260
0-1000-01020
0-1100-01025
0-1120-01020
1-55520-1241
0-1000-01225
0-1100-01230
0-1120-01223
1-46520-2830
0-1000-01220
0-1100-01230
0-1120-01223
1-41520-1520
0-1000-00820
0-1100-00820
1-55520-2310
1-55140-1050
0-1000-00830
0-1120-00816

FIG.201

DESCRIPTION

MAIN FRAME
RADIATOR COVER
BOLT (M10X25)
SPRING WASHER (M10)
PLANE WASHER (M10)
FRONT GRILLE

BOLT (M10X30)
SPRING WASHER (M10)
PLANE WASHER (M10)
LH. SIDE COVER

RH. SIDE COVER
BOLT (M10X20)
SPRING WASHER (M10)
PLANE WASHER (M10)
FRONT BUMPER

BOLT (M12X25)
SPRING WASHER (M12)
PLANE WASHER (M12)
COVER

BOLT (M12X20)
SPRING WASHER (M12)
PLANE WASHER (M12)
HEAD LAMP BRACKET
BOLT (M8X20)

SPRING WASHER (M8)
RUBBER PLATE

FLAT BAR

BOLT (M8X30)

PLANE WASHER (M8)

1-15

Q
_'

A D b 00 00N 0 0 000N W W 0 R © © © B B © O © R 01 g 0 R,

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.202 FRAME RELATED PARTS (2/4) (UNDER COVER AND STEP )

PV93082

1-16



INDEX

EREBREBow®ow~wo s wn e

85

RBB&

NN NN
a B~ W DN

PART NO.

1-55520-1250
0-1000-01020
0-1100-01025
0-1120-01020
1-55510-1120
0-1000-31225
0-1100-31230
1-55510-1130
0-1000-31225
0-1100-31230
1-55510-1140
0-1000-31225
0-1100-31230
1-11510-1210
0-1000-00616
0-1100-00615
0-1120-00616
1-30710-1621
1-32710-1650
1-30710-1630
0-1200-01613
0-1100-01640
0-1120-01632
1-55510-1240
0-1311-01010

FIG.202

DESCRIPTION

UNDER COVER
BOLT (M10X20)
SPRING WASHER (M10)
PLANE WASHER (M10)
STEP

BOLT (M12X25)
SPRING WASHER (M12)
STEP

BOLT (M12X25)
SPRING WASHER (M12)
STEP

BOLT (M12X25)
SPRING WASHER (M12)
CAP

BOLT (M6X16)

SPRING WASHER (M6)
PLANE WASHER (M6)
SAFETY BAR

CUSHION

PIN

NUT (M16)

SPRING WASHER (M16)
PLANE WASHER (M16)
CUSHION BLOCK
BOLT (M10X110)

1-17

Q
2

AN NVMNMNNMNNMNNMBEDAEDNNNMNRERNMNRERNNRNN SN R

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.203 FRAME RELATED PARTS (3/4) (ENGINE BONNET)

1-18



INDEX

© O ~N O U WN R

=
o

RBRE

16
17
18

20

22
23
24
25
26
27
28

30

FRRBYR

37
38

PART NO.

1-55520-1121
0-1000-01230
0-1100-01230
0-1120-01223
1-41520-1510
0-1000-01235
0-1200-01210
0-1100-01230
0-1120-01223
1-55520-1140
1-55520-1130
0-1000-01225
0-1100-01230
0-1120-01223
1-55520-1321
1-55520-1221
1-55520-1151
0-1000-01025
0-1100-01025
1-55520-1230
1-41520-1860
0-1000-00516
0-1200-00504
0-1100-00513
1-29520-1521
0-1000-00616
0-1200-00605
0-1100-00615
1-41520-1380
0-1000-00610
0-1100-00615
1-41520-1670
1-41520-1360
0-1000-00612
0-1100-00615
1-41520-1350
0-1000-00616
0-1200-00605
0-1100-00615
1-41520-1370

FIG.203

DESCRIPTION

REAR SUPPORT

BOLT (M12X30)
SPRING WASHER (M12)
PLANE WASHER (M12)
SUPPORT

BOLT (M12X35)

NUT (M12)

SPRING WASHER (M12)
PLANE WASHER (M12)
LH. SIDE BRACKET
RH. SIDE BRACKET
BOLT (M12X25)
SPRING WASHER (M12)
PLANE WASHER (M12)
BONNET ASS'Y
mBONNET

mBRACKET

mBOLT (M10X25)
BSPRING WASHER (M10)
=COVER

=HINGE

mBOLT (M5X16)

BNUT (M5)

BSPRING WASHER (M5)
RCATCHER

mBOLT (M6X16)

=NUT (M6)

BSPRING WASHER (M6)
=HANDLE

mBOLT (M6X10)
BSPRING WASHER (M6)
mDAMPER

mBRACKET

mBOLT (M6X12)
BSPRING WASHER (M6)
mBRACKET

mBOLT (M6X16)

=NUT (M6)

BSPRING WASHER (M6)
mBOLT

1-19

Q
-

N NN NRPRNNRPRPNNREDNDASEBRANDADAERNRER WQ®WRRPREREO®O®O®ERNNDINDNEREDNNSDRNPR

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.203 FRAME RELATED PARTS (3/4) (ENGINE BONNET)

1-18



INDEX

© O ~N O U WN R

=
o

RBRE

16
17
18

20

22
23
24
25
26
27
28

30

FRRBYR

37
38

PART NO.

1-55520-1121
0-1000-01230
0-1100-01230
0-1120-01223
1-41520-1510
0-1000-01235
0-1200-01210
0-1100-01230
0-1120-01223
1-55520-1140
1-55520-1130
0-1000-01225
0-1100-01230
0-1120-01223
1-55520-1321
1-55520-1221
1-55520-1151
0-1000-01025
0-1100-01025
1-55520-1230
1-41520-1860
0-1000-00516
0-1200-00504
0-1100-00513
1-29520-1521
0-1000-00616
0-1200-00605
0-1100-00615
1-41520-1380
0-1000-00610
0-1100-00615
1-41520-1670
1-41520-1360
0-1000-00612
0-1100-00615
1-41520-1350
0-1000-00616
0-1200-00605
0-1100-00615
1-41520-1370

FIG.203

DESCRIPTION

REAR SUPPORT

BOLT (M12X30)
SPRING WASHER (M12)
PLANE WASHER (M12)
SUPPORT

BOLT (M12X35)

NUT (M12)

SPRING WASHER (M12)
PLANE WASHER (M12)
LH. SIDE BRACKET
RH. SIDE BRACKET
BOLT (M12X25)
SPRING WASHER (M12)
PLANE WASHER (M12)
BONNET ASS'Y
mBONNET

mBRACKET

mBOLT (M10X25)
BSPRING WASHER (M10)
=COVER

=HINGE

mBOLT (M5X16)

BNUT (M5)

BSPRING WASHER (M5)
RCATCHER

mBOLT (M6X16)

=NUT (M6)

BSPRING WASHER (M6)
=HANDLE

mBOLT (M6X10)
BSPRING WASHER (M6)
mDAMPER

mBRACKET

mBOLT (M6X12)
BSPRING WASHER (M6)
mBRACKET

mBOLT (M6X16)

=NUT (M6)

BSPRING WASHER (M6)
mBOLT

1-19

Q
-

N NN NRPRNNRPRPNNREDNDASEBRANDADAERNRER WQ®WRRPREREO®O®O®ERNNDINDNEREDNNSDRNPR

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.204 FRAME RELATED PARTS (4/4) (BATTERY BOX)

PV93084

1-22



INDEX

wﬁlj'soooxlmmbwl\);—-

5 & R

BNBRRBRRBEES

W N
o ©

PART NO.

1-55520-1310
1-55520-1170
1-55520-1180
1-41520-1860
0-1000-00516
0-1200-00504
0-1100-00513
1-29520-1520
0-1000-00516
0-1200-00504
0-1100-00513
1-41520-1380
0-1000-00610
0-1100-00615
1-41520-1340
1-41520-1360
0-1000-00612
0-1100-00615
1-41520-1350
0-1000-00616
0-1200-00605
0-1100-00615
1-41520-1370
0-1200-00806
0-1100-00820
0-1120-00816
0-1090-01025
0-1090-01020
1-55520-1480
1-41520-1850
1-11520-1220

FIG.204

DESCRIPTION

BATTERY BOX ASS'Y
mBATTERY BOX
*BATTERY BOX COVER
=HINGE

mBOLT (M5X16)

=NUT (M5)

mSPRING WASHER (M5)
mCATCHER

BOLT (M5X16)

=NUT (M5)

BSPRING WASHER (M5)
*HANDLE

mBOLT (M6X10)
mSPRING WASHER (M6)
*DAMPER

mBRACKET

*BOLT (M6X12)
=SPRING WASHER (M6)
mBRACKET

mBOLT (M6X16)

=NUT (M6)

=SPRING WASHER (M6)
=BOLT

=NUT (M8)

mSPRING WASHER (M8)
=PLANE WASHER (M8)
SEMS BOLT (M10X25)
SEMS BOLT (M10X20)
MIRROR STAY

U-NUT

REAR VIEW MIRROR

1-23

Q
3

P P PP PR NMNDNMNNMNNMNMNMNNMNENNMNERERERNMNNNERABDEAENDDEPDAEPAEDNPRE PR P

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.211 CAB RELATED PARTS (CAB MOUNTING PARTS )

1-24



INDEX

© 0 N O U WN R

=
o

14
15

PART NO.

1-51530-1110
1-51530-1120
0-1001-01630
0-1200-01613
1-55550-2010
1-55520-1410
1-55520-1420
0-1000-00825
0-1100-00820
0-1120-00816
1-46520-2610
1-41520-1850
1-46520-2520
1-55530-3910
1-55530-3920

FIG.211

DESCRIPTION

CUSHION
PLATE

BOLT (M16X130)

NUT (M16)

RUBBER SHEET

HOLDER

HOLDER

BOLT (M8X25)

SPRING WASHER (M8)
PLANE WASHER (M8)
MIRROR STAY

U-NUT

REAR VIEW MIRROR
INSULATOR (3X500X1000)
INSULATOR (20X40X620)

1-25

P P PP P DA PR PR PR OO0

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154216 ~
154216 ~



FIG.213 CAB RELATED PARTS (WINDOW WASHER)

2 Rear support

PV93086

1-26



INDEX

0 N o b WDN R

PART NO.

HCA4333185
HC4369472
HC4326095
HC4338974
0-1050-00616
HC4285388
HC4254237
0-2800-00202
0-2750-00000

FIG.213

DESCRIPTION

WINDOW WASHER TANK ASS'Y
mTANK

sMOTOR

mBRACKET

FLANGE BOLT (M6X16)

VINYL HOSE

JOINT

CLIP (STICK TYPE)

STRAP BAND

1-27

o

TY
1
1
1
1
2
1
1
1

AR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.215 CAB RELATED PARTS (TOOL BOX) (SERIAL NO. 154001-154020)



INDEX

© 0o N o b wWDN PR

N I=I S

PART NO.

1-55530-3200
1-55530-3210
1-55530-3220
1-55530-3210
1-30530-2230
1-30530-2250
0-1000-00410
0-1200-00403
0-1100-00410
0-1120-00408
0-1000-00830
0-1100-00820
0-1160-00823

FIG.215

DESCRIPTION

TOOL BOX ASS'Y
mBOX

mSIDE COVER

*REAR COVER
sHINGE

mCATCHER

mBOLT (M4X10)

mNUT (M4)

*SPRING WASHER (M4)
mPLANE WASHER (M4)
BOLT (M8X30)
SPRING WASHER (M8)
PLANE WASHER (M8)

1-29

QTY

SERIAL NO.
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020
154001 154020



FIG.215A CAB RELATED PARTS (TOOL BOX) (SERIAL NO. 154021 -)

A ¥ W B N m
DetailA Detai | B

PV931t2

1-30



INDEX

K\)EBQOO\ICDU'IBQ)NH

PART NO.

1-55530-3201
1-55530-3211
1-55530-3221
1-55530-3210
1-30530-2230
1-30530-2250
0-1000-00410
0-1200-00403
0-1100-00410
0-1120-00408
0-1000-00830
0-1100-00820
0-1160-00823

FIG.215A

DESCRIPTION

TOOL BOX ASS'Y
mBOX

mS|IDE COVER

mREAR COVER
mHINGE

mCATCHER

mBOLT (M4X10)

aNUT (M4)

mSPRING WASHER (M4)
mPLANE WASHER (M4)
BOLT (M8X30)
SPRING WASHER (M8)
PLANE WASHER (M8)

1-31

SERIAL NO.

154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~
154021 ~



FIG.221 CAB (1/12) (CAB ASS’Y)

°x

1-32

PV93091



INDEX

0 N O UAWN R

PART NO.

C299-7810
C274-3515
C299-7809
C274-3517
C274-3518
C274-3519
C274-3520
C274-3521
C278-9929

FIG.221

DESCRIPTION

CAB GROUP (BASIC)

uCAB ASS'Y

mACCESORY GROUP (SEE FIG.222)
mGLASS GROUP (SEE FIG.223)
sWIRING GROUP (SEE FIG.226)
mDOOR GROUP (SEE FIG.227)
sWINDOW GROUP (SEE FIG.229)
mMOUNTING GROUP (SEE FIG.231)
mLINER GROUP (SEE FIG.232)

1-33

QTY

R R R R R R R R

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.222 CAB (2/12) (ACCESORY GROUP)

PV93092

1-34



INDEX

PIAECE2NEHEREND

PART NO.

C299-7809
C274-3599
C274-3600
C274-3601
C274-3602
C274-3603
C156-6599
C274-3604
C127-0580
C274-3605
C41-3043
C274-3607
C274-3608
C274-3609
0274-3610
C274-8185
C274-8186
C274-8187
C274-8188
C185-8281
C274-8189
C274-8190
C274-8191
C9X-2044
C41-4253
C41-4243
C3E-8020
C9X-2042
C093-8596
C189-3409
C274-8193
C151-6709
C274-8194
C274-8195
C274-8196
C274-8197
C274-8198
C274-8199
C298-6667

FIG.222

DESCRIPTION

ACCESORY GROUP

aNOZZLE ASS'Y
mSCREW
BASHTRAY
mSCREW
mGLASS
mSTRAIKER
mWASHER
mSCREW
mLAMP ASS'Y
mWASHER
mHANDLE
mBOLT
mDOOR
mLEVER
mPIPE
mWASHER
sWASHER
aNUT
mSPRING
“WIRE ASS'Y
mCOVER ASS'Y
mCOVER
uSCREW
mHOLDER
mPLATE ASS'Y
mSCREW
mSCREW
mSTOPPER
mWASHER
aNUT
mPROTECTER
mBUSHING
nSTOPPER
mSCREW
sHAMMER
mSCREW
mPAD

mBOX ASS'Y

1-35

QTY

P R PR NMNNRP ®ORRPRRPRNRRORRPRRREPRLPRERNRRPRLORNRELNNRERRDNRNRLPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.223 CAB (3/12) (GLASS GROUP)

Ne S

Section C-C
Ne LLI
Ne LLI Section E-E
Section B-B

Ne LLI

Section D-D
PV93093

1-36



FIG.223

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

C274-3517 GLASS GROUP 1 154001 ~
1 C274-8200 mSEAL 1 154001 ~
2 C274-8201 uSTOPPER 2 154001 ~
3 C095-0744 mSCREW 2 154001 ~
4 C274-8202 mSEAL 2 154001 ~
5 C274-8203 uGLASS 1 154001 ~
6 C274-3557 sWINDOW ASS'Y (SEE FIG.224) 1 154001 ~
7 C274-8205 *GLASS 1 154001 ~
8 C274-8206 mGLASS 1 154001 ~
9 C274-8207 sCOVER 1 154001 ~
10 C274-8208 mSEAL 1 154001 ~
n C178-5572 mSPACER 6 154001 ~
12 C178-5574 mSPACER 4 154001 ~

1-37



FIG.224 CAB (4/12) (RIGHT SIDE WINDOW ASS'Y)

Ne S

Section A-A
0
Ne S
Section B-B
Ne m
Section D-D Segnae
JK ¥ W
Ne LU Ne LU Ne ffi "o Detail J,K
Section C-C Section E-E Section F-F Detail H
PV93094

1-38



INDEX

(o2& 2 IR R PV R \ SR

PART NO.

C274-3557
C274-3593
C274-3594
C274-3595
C085-6444
C274-3597
C274-3598

FIG.224

DESCRIPTION

WINDOW ASS'Y

mFRAME ASS'Y

mFRONT GLASS

mREAR GLASS

mLOCK ASS'Y (SEE FIG.225)
mCHANNEL

mSEAL

1-39

QTY

e =

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.225 CAB (5/12) (RIGHT SIDE WINDOW LOCK ASS'Y)

PV93095

1-40



FIG.225

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C085-6444 LOCK ASS'Y 1 154001 ~
1 C085-6445 mL.OCK 1 154001 ~
2 C085-6446 mL.OCK 1 154001 ~
3 C085-6447 mRETAINER 1 154001 ~
4 C085-6448 mSCREW 1 154001 ~
5 C085-6449 mPACKING 1 154001 ~

1-41



FIG.226 CAB (6/12) (WIRING GROUP)

Detail B

a l¥» Z m 6
Detail A View Z
Detail of Retrieving mouth
working light
PV93096

1-42



INDEX

© 0 o g~ WN P

=
o

PART NO.

C274-3518
C274-8209
C274-8210
0274-8211
C274-8212
C274-8213
C274-8214
C9X-2044
C3S-2093
C71-2673

FIG

DESCRIPTION

WIRING GROUP
mHARNESS ASS Y
mHARNESS ASS'Y
nCUP

aSCREW

uCLIP
mGROMMET
mSCREW

mSTRAP

uSTRAP

.226

1-43

Q

P R R PR OONNEREPR PR g

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.227 CAB (7/12) (DOOR GROUP)

mn-

Dtai

G Ne
Dtail G

1

1-44

Ne ffi

Section B-B

Ne ffi
Section C-C

o ffi

Section D-D

PV93097



INDEX

N
REBEERBELEE

PART NO.

C274-3519
C274-3580
C274-3579
C274-3578
C274-3577
C274-3576
C274-3575
C3B-3884
C274-3574
C274-3573
C274-3556
C274-3571
C274-3570
C161-3639
C9X-2042
C41-4286
C096-2622
C164-0515
C274-3569
C178-5574
C274-3568
C9X-2041

FIG.227

DESCRIPTION

DOOR GROUP
mDOOR ASS'Y
mDOORGLASS
mDOORGLASS
mSEAL

=HOOK
mWASHER
mSPRINGNUT
mCOVER

mPLUG

mLATCH ASS'Y (SEE FIG.228)
aSCREW
mHANDLE ASS'Y
mHANDLE ASS'Y
mSCREW

aKNOB

mSCREW
mJOINT

mSEAL
mSPACER
mHINGE ASS'Y
mSCREW

1-45

3

©ON O R PN PE ORFR R 0w R, PP NMNNPR PP PR

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.228 CAB (8/12) (DOOR LATCH ASS'Y)

PV93098

1-46



FIG.228

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C274-3556 LATCH ASS'Y 1 154001 ~
1 C286-2737 mLOCK ASS'Y 1 154001 ~
3 C274-3585 mROD 1 154001 ~
4 C274-3584 mROD 1 154001 ~
6 C274-3582 uCUP 1 154001 ~
7 C274-3581 uCUP 1 154001 ~

1-47



FIG.229 CAB (9/12) (WINDOW GROUP)

PV93099



INDEX

BERBowwoos>wne

5 & &

REBBE&EK

SBERBNRREN

ERRBYR

37

PART NO.

C274-3520
C274-3524
C274-3525
C9X-2042

C274-3526
C274-3527
C274-3528
C274-3529
C274-3530
C274-3531
C274-3532
C274-3534
C274-3535
C161-3698
C274-3537
C274-3538
C274-3539
C274-3540
C274-3541
C274-3542
C9X-2041

C274-3543
C274-3544
C274-3545
C274-3522
C274-3548
C274-3549
C274-3550
C5D-4822

C151-9557
C274-3551
C274-3552
C171-7420
C274-3553
C274-3554
C274-3555

FIG.229

DESCRIPTION

WINDOW GROUP
BSTRAIKER ASS'Y
aSHIM

mSCREW
mRUBBER STOPPER
aNUT

sWINDOW ASS'Y
mGLASS

mGLASS

mSEAL

mBRACKET ASS'Y
mROLLER

uCLAMP

mSEAL

sWPER MOTOR ASS'Y
mARM

mBLADE

aNUT

uCAP

mBRACKET ASS'Y
mSCREW
mWASHER
*BUSHING

mLINK ASS'Y

mHANDLE GROUP (SEE FIG.230)

sWASHER

mRING

mSPRING ASS'Y
mRING

mRUBBER STOPPER
BSEAL ASS'Y
sCOVER

uCUP

mHARNESS ASS'Y
mRIGHT SIDE COVER
mLEFT SIDE COVER

1-49

QTY

P PR NRPRPNOMNRPERANNREANANNNNRRERRRL,ONNRRERRRLRNNMNRQINONPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.230 CAB (10/12) (WINDOW HANDLE GROUP)



INDEX

© 00 N O P wWN

=
o

PART NO.

C274-3522
C274-3558
C274-3559
C274-3560
C274-3561
C274-3562
C274-3563
C274-3564
C274-3565
C274-3566
C274-3567

FIG.230

DESCRIPTION

HANDLE GROUP

mLEFT SIDE BRACKET ASS'Y
mRIGHT SIDE BRACKET ASS'Y
mLEFT SIDE LEVERLOCK
*RIGHT SIDE LEVERLOCK
mLOCK ASS'Y

mSPRING

aKNOB

mWASHER

mSCREW

mSCREW

1-51

Q
2

P R P R R R RRRRN

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.231 CAB (11/12) (MOUNTING GROUP)

PV93101

1-52



INDEX

o O A W N

PART NO.

C274-3521
C274-3588
C9X-2044

C274-3590
0274-3591
C274-3592
C6V-9491

FIG.231

DESCRIPTION

MOUNTING GROUP
mBRACKET
mSCREW
BANTENNA ASS'Y
ESPEAKER
sCOVER

mSCREW

1-53

Q

TY

NN PR DB PR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.232 CAB (12/12) (LINER GROUP)

PV93102

1-54



FIG.232

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
C278-9929 LINER GROUP 1 154001 ~
1 C278-9930 *LINER 1 154001 ~
2 C283-0269 *LINER 1 154001 ~
3 C283-0270 uLINER 1 154001 ~
4 C283-0271 uLINER 1 154001 ~
5 C283-0272 uLINER 1 154001 ~

1-55



FIG.241 CAB INTERIOR PARTS (FLOOR PLATE AND CAB MOUNTING PARTS)



INDEX

© 00 N O O B WN R

=
o

PART NO.

1-55530-3110
0-1000-01230
0-1100-01230
0-1120-01223
1-29540-1620
1-29540-1610
0-1000-01025
0-1100-01025
0-1120-01020
1-55530-3190

FIG.241

DESCRIPTION

FLOOR PLATE

BOLT (M12X30)

SPRING WASHER (M12)
PLANE WASHER (M12)
LEFT SIDE FOOT RAST
RIGHT SIDE FOOT RAST
BOLT (M10X25)

SPRING WASHER (M10)
PLANE WASHER (M10)
FLOOR MAT

1-57

QTY
1
10

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.242 CAB INTERIOR PARTS (OPERATOR’'S SEAT AND FLOOR PARTS)

PV93104

1-58



INDEX

G RB

PART NO.

1-55530-3210
1-55530-3220
1-55530-3230
0-1050-00816
1-55530-3240
0-1050-00816
1-55530-3250
0-1050-00816
1-55530-3410
0-1050-00816
0-1260-00808
1-55540-0030
1-55540-3310
0-1050-00816
1-55540-3210

FIG.242

DESCRIPTION

A/C UNIT BOTTOM COVER
A/C UNIT LEFT SIDE COVER

A/C UNIT RIGHT SIDE COVER
FLANGE BOLT (M8X16)

A/C UNIT UPPER COVER

FLANGE BOLT (M8X16)

A/C UNIT FRONT COVER

FLANGE BOLT (M8X16)

SLOPE SENSOR MOUNTING BRACKE'
FLANGE BOLT (M8X16)

FLANGE NUT (M8)

OPERATOR'S SEAT ASS'Y

WSEAT BELT

FLANGE BOLT (M8X16)

HEAD REST

1-59

QTY

B, AP O PR PR

[ N N = N

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.243 CAB INTERIOR PARTS (CONTROL BOX)



INDEX

EREBoww~w~oas»wn ek

5 & R

RRBBE&ER

PART NO.

1-30520-2520
1-30520-2910
1-30520-2920
0-1300-00306
0-1200-00302
1-30520-2530
1-30520-2930
0-1305-00616
1-30520-2540
1-30520-2940
0-1305-00410
1-55520-3610
1-55520-3620
0-1050-01020
1-55520-3630
1-55520-3640
0-1050-00816
1-55520-3650
0-1260-00808
0-1120-00816
1-55520-3660
0-1320-00816

FIG.243

DESCRIPTION

CONTROL BOX
RUBBERPLATE

HAUL PLUG

SCREW (M3X6)

NUT (M3)

BOX COVER

RUBBERPLATE
WASHERMSCREW (M6X16)
FUSE BOX COVER
RUBBERPLATE
WASHERMSCREW (M4X10)
FRONT MOUNTING BRACKET
REAR MOUNTING BRACKET
FLANGE BOLT (M10X20)
UPPER BRACKET

LOWER BRACKET

FLANGE BOLT (M8X16)
RELAY MOUNTING BRACKET
FLANGE NUT (M8)

PLANE WASHER (M8)

COVER

SCREW (M8X16)

1-61

Q
3

O R R ®FR, MR R ORPRDRROODELERERNNRRPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.251 AIR CONDITIONER RELATED PARTS
(AIR CONDITIONER UNITAND DUCT)

1-62



INDEX

N o A WN R

10

13
14
15
16
17
18

PART NO.

C191-9470

0-1050-00816
C200-0910

1-55920-3210
1-55920-3220
0-1050-00816
1-55920-3230

1-55920-3231

ND017812-0410
ND017812-0160
C8Y6967
1-55920-3250

1-55920-3251

ND017812-0410
ND017812-0160
1-55920-3260
1-55920-3310
1-55920-3320
0-1000-00616
0-1100-00615
0-1120-00616
C125-1647

FIG.251

DESCRIPTION

AIR CONDITIONER UNIT
FLANGE BOLT (M8X16)
AIR DUCT

FRONT AIR DUCT

REAR AIR DUCT

FLANGE BOLT (M8X16)
FRONT DEFROSTER HOSE
(® 40X350L)

FRONT DEFROSTER HOSE
(® 60X350L)
CONNECTOR(BONDED)
CONNECTOR(BONDED)
LOUVER

REAR DEFROSTER HOSE
Ne40X1030L)

REAR DEFROSTER HOSE
(& 60X1030L)
CONNECTOR(BONDED)
CONNECTOR(BONDED)
AIR BLOW CONNECTOR
AIR DUCT

AIR DUCT MOUNTING BRACKET

BOLT (M6X16)
SPRING WASHER (M6)
PLANE WASHER (M6)
LOUVER

1-63

QTY

[ -

R NN =

[y

A BA DM PANMNERPEPEPDNMDN

SERIAL NO.

154001
154001
154001
154001
154001
154001
154001

154239

154001
154239
154001
154001

154216

154001
154239
154001
154001
154001
154001
154001
154001
154001

154238

154238

154215



FIG.252 AIR CONDITIONER RELATED PARTS
(AIR COMPRESSOR AND MOUNTING)

PV93107

1-64



INDEX

K;I:BK)OO\ICDU'I#QJNH

NI

PART NO.

C260-5265
1-55920-3510
1-55920-3520
1-55920-3530
1-55920-3540
0-1000-30850
0-1140-30823
0-1200-30806
0-1100-30820
0-1000-31035
0-1100-01030
0-1120-01020
C125-1657
MPMF-6370

FIG.252

DESCRIPTION

AIR COMPRESSOR ASS'Y
BRACKET

BOLT (M10X35)

PLANE WASHER (M10)
NUT (M10)

BOLT (M8X50)

HARD WASHER (M8)
NUT (M8)

SPRING WASHER (M8)
BOLT (M10X35)

SPRING WASHER (M10)
PLANE WASHER (M10)
TENSION PULLEY ASS'Y
V-BELT

1-65

QTY

P P, AP DR, RPN EPEPDNMNNDNDNPRE PR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.253 AIR CONDITIONER RELATED PARTS
(A/C CONDENSER AND MOUNTING)



INDEX

ERbHEREBR

PART NO.

C191-9029

1-55920-3410
1-55920-3420
0-1000-31050
0-1100-01025
0-1160-01032
0-1000-00820
0-1100-00820
0-1120-00816
C125-1642

1-55920-3460
0-1000-00635
0-1200-00605
0-1100-00615
0-1120-00616
0-1000-00820
0-1100-00820
0-1120-00816

FIG.253

DESCRIPTION

CONDENSER ASS'Y
LEFT SIDE BRACKET
RIGHT SIDE BRACKET
BOLT (M10X50)
SPRING WASHER (M10)
PLANE WASHER (M10)
BOLT (M8X20)
SPRING WASHER (M8)
PLANE WASHER (M8)
RECEIVER

BRACKET

BOLT (M6X35)

NUT (M6)

SPRING WASHER (M6)
PLANE WASHER (M6)
BOLT (M8X20)
SPRING WASHER (M8)
PLANE WASHER (M8)

Q
=

N NMRNNMNNNNRRPRDASEDMDEDNDDNRP P PR

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.254 AIR CONDITIONER RELATED PARTS (AIR CONDITIONER PIPING)



INDEX

REBoww~wooswnnerk

PART NO.

C267-1051
C267-1073
C267-1053
C245-7756
C191-9035
C191-9034
1-55920-3260
0-1000-00825
0-1100-00820
0-1000-00625
0-1100-00615
0-2850-01800
0-2850-02400
0-2850-02900
0-2800-00202
0-2800-00383

FIG.254

DESCRIPTION

HOSE ASS'Y (WITH SIGHT GAUGE)
HOSE ASS'Y

HOSE ASS'Y

HOSE ASS'Y

HOSE ASS’Y

HOSE ASS'Y

BOLT (M8X22)

BOLT (M8X25)
SPRING WASHER (M8)
BOLT (M6X25)
SPRING WASHER (M6)
CORRUGATE TUBE
CORRUGATE TUBE
CORRUGATE TUBE
STRAP BAND

STRAP BAND

1-69

o

TY
1
1
1
1
1
1
2
2
2
2
2

AR
AR
AR
AR
AR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.255 AIR CONDITIONER RELATED PARTS (HEATER PIPING)

PV931 10

1-70



INDEX

PART NO.

1-55910-3310
1-55910-3320
1-32910-1410
ND113700-0870
1-32910-1330
ND144121-4750
ND146680-1020
ND91478-08201
ND90160-08651
1-55910-1330
1-55910-1340
0-2800-00202
0-2800-00383

FIG.255

DESCRIPTION

RETURN HOSE

SUPPLY HOSE

VALVE

JOINT

CLAMP

BRACKET

CUP

BOLT WITH WASHER

NUT

CORRUGATE TUBE (L=1440mm)
CORRUGATE TUBE (L=940mm)
STRAP BAND

STRAP BAND

1-71

Q
-

Y

R P NN DNMNNDADNDNDNPR R

> >
o)

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.301 UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER )

ABM 5
Detail A

PV92100

1-72



INDEX

N o o bd w N

©

10

G RBRE

16
17

19
20

22
23

PART NO.

1-17310-1111
1-17630-0011
0-1000-31655
0-1100-01640
1-49320-1110
0-1000-32050
1-28320-1140
1-17330-0011
1-17330-1110
1-17330-1120
0-2000-03150
0-6003-00210
0-3310-03090
1-18330-0020
1-17330-1150
1-17330-1240
1-11330-1160
0-1000-31225
0-1100-01230
0-1210-33024
0-1100-03075
1-17330-1210
1-17330-1221
1-11330-1230

FIG.301

DESCRIPTION
TRACK RUBBER

TRAVEL MOTOR ASS'Y (BMV75)

BOLT (M16X55)
SPRING WASHER (M16)
SPROCKET

BOLT (M20X50)

HARD WASHER (M20)
IDLER ASS'Y

mIDLER

mSHAFT

mO-RING (G50)
*ROLLER BEARING
mSNAP RING
mFLOATING SEAL ASS'Y
uCAP

SLIDE HOLDER

LOCK PLATE

BOLT (M12X25)
SPRING WASHER (M12)
NUT (M30)

SPRING WASHER (M30)
RECOIL SPRING
CYLINDER

TRACK ADJUSTMENT VALVE

QTY
2

2
32

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.311 UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER )

PV90664

1-74



INDEX

ﬁlﬁﬁsomwmbwmp

5 &6 &

PART NO.

1-17340-1100
1-23340-1111
1-55340-1130
0-6000-06207
0-3310-02572
1-11330-0020
1-14340-1130
0-1350-00630
1-11340-1140
0-2000-03135
0-1000-01025
0-1100-01025
0-1000-00816
0-1100-00820
0-1000-31225
0-1100-01230

FIG.311

DESCRIPTION

CARRIER ROLLER ASS'Y
ECARRIER ROLLER
mSHAFT

mBALL BEARING

mSNAP RING
*FLOATING SEAL ASS'Y
uCAP

mSCREW (M6X30)
mPLATE

mO-RING (G35)

mBOLT (M10X25)
mSPRING WASHER (M10)
mBOLT (M8X16)
mSPRING WASHER (M8)
BOLT (M12X25)

SPRING WASHER (M12)

Q

3

Y

NN DD BN DSEDRBDND

[
o o

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.321 UNDER CARRIAGE RELATED PARTS (TRACK ROLLER)

PV92lo1



INDEX

RERRBoo~woo»w

PART NO.

1-51350-1210
1-51350-1220
1-51350-1100
1-51350-1110
1-11350-1120
0-6000-06009
0-3310-02575
1-11330-0020
1-11350-1130
0-1350-00830
0-2000-03145
1-17350-1140
0-1200-33024
0-1100-03075
0-3400-00000

FIG.321

DESCRIPTION

PIVOT SHAFT
BUSHING

TRACK ROLLER ASS'Y
mTRACK ROLLER
mSHAFT

mBALL BEARING
mSNAP RING
mFLOATING SEAL ASS'Y
uCAP

®SCREW (M8X30)
mO-RING (G45)

PLATE

NUT (M30)

SPRING WASHER (M30)
GREASE NIPPLE

QTY

OB EBENNMNNMNNMNNAERLR,EBER®

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.401 STEERING CONTROL SYSTEM

nrfw)yo#y7
Hydraul Ic Pirrp

PV92360

1-78



INDEX

'(35':\"5&000\10301&0:[\:»—‘

& &R

RE8b&NY

w w N NN NN NN

PART NO.

1-41420-1140
0-1000-01030
0-1100-01025
0-1120-01020
1-41420-1240
1-41420-1250
0-1301-00600
0-1120-00616
1-48420-1210
0-1300-00520
1-46420-1011
1-55420-1070
1-55420-1090
1-55420-1050
0-3500-01030
1-55420-1060
1-41420-1260
1-55420-1040
1-55420-1010
1-55420-1020
0-1520-00825
0-1100-01435
1-55420-1030
0-1000-00620
0-1100-00615
0-1120-00616
1-55520-1290
1-55520-1280
0-1000-01025
0-1000-01020
0-1100-01025
0-1120-01020

FIG.401

DESCRIPTION

LEVER STAND
BOLT (M10X20)

SPRING WASHER (M10)

PLANE WASHER (M10)

TRAVEL CONTROL LEVER ASS'Y
GRIP

SCREW (M6X100)

PLANE WASHER (M6)

RUBBER SHEET

SCREW (M5X20)

CABLE FOR FRONT MAIN PUMP
CABLE FOR REAR MAIN PUMP
BALL JOINT ASS'Y

BALL JOINT STUD

COLLAR (¢ 10x30)

FRONT SIDE MAIN PUMP LEVER
BALL JOINT ASS'Y

REAR SIDE MAIN PUMP LEVER
FRONT SIDE MAIN PUMP BRACKET
REAR SIDE MAIN PUMP BRACKET
SOCKET HEAD BOLT (UNC1/2X25)
SPRING WASHER (M14)

BACK-UP BUZZER SWITCH BRACKET
BOLT (M6X20)

SPRING WASHER (M6)

PLANE WASHER (M6)

BRACKET

COVER

BOLT (M10X25)

BOLT (M10X20)

SPRING WASHER (M10)

PLANE WASHER (M10)

1-79

Q

2

A DA NOMNNPRPRPNMNMNMENNPRPRPRRPRRPREPRPREPRERPRDEERLPNMNMNENNNLERE

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



PV931 13



INDEX

K;EBLOOO\IQU'IL(DNH

G R B

PART NO.

1-30410-2110
0-1000-00816
0-1140-00823
1-30410-2120
1-30410-2130
1-30410-2140
0-1120-01220
0-1200-01210
0-1000-00620
0-1200-00605
1-16410-1131
1-55410-1120
1-55410-2110
0-1050-00820
1-55210-1030

FIG.411

DESCRIPTION

BRACKET
BOLT (M8X16)

HARD WASHER (M8)
LEVER

CLIP

SPRING

PLANE WASHER (M12)
NUT (M12)

BOLT (M6X20)

NUT (M6)

CABLE (L=1750)

JOINT ASSY
BRACKET

FLANGE BOLT (M8X20)
GOVERNOR LEVER

1-81

QTY

P WR NRPNNNNDEDRLRRNDN PR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.421 CONTROL SYSTEM

PV93114

23 3
$Y73YbMN-N,Abl

Dinp control valve



INDEX

w

© 0 N o o »

10

=

14
15
16
17
18
19
20

22
23
24
25
26

PART NO.

1-55620-3110
0-1000-00816
0-1100-00820
1-31620-0030
1-31620-1510
1-31620-1520
1-31620-1530
0-1220-01006
1-31620-1540
1-31620-1590
0-1000-00610
0-1100-00615
0-1120-00616
0-1000-00630
0-1200-00605
1-31620-1550
1-31620-1610
0-1000-00630
0-1200-00605
0-1120-00616
0-1000-00825
0-1120-00816
1-55620-1010
1-36430-2210
0-1220-00805
1-36430-2220
0-3220-01015

FIG.421

DESCRIPTION

BRACKET
BOLT (M8x16)
SPRING WASHER (M8)

DUMP CONTROL LEVER ASSY

mBRACKET ASS'Y
mmLEVER ASS'Y
mKNOB

mNUT (M10)

mE-RING

mLOCK ASS'Y

mBOLT (M6X10)
mSPRING WASHER (M6)
mPLANE WASHER (M6)
mBOLT (M6X30)

mNUT (M6)

mTERMINAL

uCLAMP

mBOLT (M6X30)

mNUT (M6)

mPLANE WASHER (M6)
mBOLT (M8X25)
mPLANE WASHER (M8)
CABLE (L=2800)
JOINT

NUT (M8)

PIN (@ 8X25)

COTTER PIN (¢ 1.0X15)

1-83

Q
2

P P NRP P ®WNNNRRPRERRLRNNMNERERREREERRERNNLPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.501 HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE)

jw h'DYu0Y-yO
Hydraulic tank

Hydraul ic pumnc

1-84



INDEX

© 00 N O O~ WN

=
o

13
14

16
17
18
19
20

22

23

24

25
26

PART NO.

0-2101-01050
0-4220-01010
0-2700-10044
0-4360-01010
0-4200-01000
0-4380-01010
1-12670-1410
0-2000-03135
0-1020-31025
0-2210-00660
0-4300-00406
1-23670-1420
0-2000-03130
0-1020-30825
0-4326-01906
0-2040-03027
1-19620-0011
0-1000-01245
0-1100-01230
0-1120-01223
0-2210-00455
0-2210-00465
0-4321-01904
0-2040-03027
0-4326-01904
0-2040-03027
0-4411-00404
0-2210-00470
0-4300-00404

FIG.501

DESCRIPTION

HOSE (1"X1500)

NIPPLE (PT1XSLEEVE)
CLAMP (ABA32-44)

ELBOW (PT1XPT1)

NIPPLE (PT1)

ELBOW (PT1XPT1)

FLANGE

O-RING (G35)

SOCKET HEAD BOLT (M10X25)
HOSE (3/4"X600)

ELBOW (PT1/2XPF3/4)
FLANGE

O-RING (G30)

SOCKET HEAD BOLT (M8X25)
ELBOW (UNF1 m3/16XPF3/4)
mO-RING (914)

DUMP CONTROL VALVE ASS'Y
BOLT (M12X30)

SPRING WASHER (M12)
PLANE WASHER (M12)

HOSE (1/2"X550)

HOSE (1/2"X650)

ELBOW (UNF1-3/16XPF1/2)
mO-RING (914)

ELBOW (UNF1-3/16XPF1/2)
mO-RING (914)

TEE (PT1/2XPF1/2XPF1/2)
HOSE (1/2"X700)

NIPPLE (PT1/2XPF1/2)

1-85

P R P R PNMNNR

N

N NNR R RPRRPRRDAEDDPR R R

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.502 HYDRAULIC PIPING (MAIN PUMP CHARGE LINE)

PV92262A

1-86



INDEX

N

PART NO.

0-2221-00650
0-4321-02106
0-2040-03030
0-4300-00606
0-4100-01006
(1-17650-0010)
0-4100-01006
0-4301-00606
0-4470-00602
0-2220-00697
0-2421-00627
0-4412-00606
0-4321-01906
0-2040-02520

FIG.502

DESCRIPTION

HOSE (3/4"X1500)

ELBOW (UNF1-5/16XPF3/4)
mO-RING (916)

ELBOW (PT3/4XPF3/4)
ADAPTER (PT1XPF3/4)
OIL FILTER ASS'Y
ADAPTER (PT1XPF3/4)
ELBOW (PT3/4XPT3/4)
ADAPTER (PT3/4XPF1/4)
HOSE (3/4"X970)

HOSE (3/4"X1270)

TEE (PT3/4XPF3/4XPF3/4)
ELBOW (UNF1 m3/16XPF3/4)
=O-RING (910)

1-87

Q

P NP R RPRRPRRRRRERRRRER o

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.503 HYDRAULIC PIPING (HST MAIN LINE)

N-f KDU». 7*1/7
Hydraul Ic Pun3

Hydraul ic Motor R H

Hydraullc Motor L H

PV92066



INDEX

=
w

PART NO.

1-55670-3110
1-55670-3120
1-55670-3140
1-55670-3130
0-2030-03523
0-2610-01057
0-1520-30725
1-41670-1340
0-1200-01210
0-1100-01230
0-1120-01223
0-2840-02013
0-2840-02020
0-2800-00202
0-2800-00383

FIG.503

DESCRIPTION

HOSE (1"X2350, 210 DEG.)
HOSE (1"X2200, 0 DEG.)
HOSE (1"X1950, 0 DEG.)
HOSE (FX2150, 180 DEG.)
O-RING

SPLIT FLANGE

SOCKET HEAD BOLT (UNC7/16X25)
CLAMP

NUT (M12)

SPRING WASHER (M12)
PLANE WASHER (M12)
RUBBER SHEET

RUBBER SHEET

STRAP BAND

STRAP BAND

1-89

AR
AR
AR
AR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.504 HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED VALVE LINE)

1-90



FIG.504

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-46620-0010 SOLENOID VALVE ASS'Y 1 154001 ~
(FOR PARKING BRAKE AND H/L SPEED)

2 0-1000-00816 BOLT (M8X16) 2 154001 ~
3 0-1100-00820 SPRING WASHER (M8) 2 154001 ~
4 0-2430-00295 SUPPLY HOSE (1/4"X950) 1 154001 ~
5 0-2231-00250 PARKING BRAKE HOSE (1/4"X1500) 1 154001 ~
6 0-2230-00280 PARKING BRAKE HOSE (1/4"X800) 1 154001 ~
7 0-2231-00200 PARKING BRAKE HOSE (1/4"X1000) 1 154001 ~
8 0-2231-00245 H/L SPEED HOSE (1/4"X1450) 1 154001 ~
9 0-2231-00210 H/L SPEED HOSE (1/4"X1100) 1 154001 ~
10 0-2231-00230 H/L SPEED HOSE (1/4"X1300) 1 154001 ~
n 0-2431-00280 RETURN HOSE (1/4"X1800) 1 154001 ~
12 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 154001 ~
13 0-4320-00202 ELBOW (PF1/4XPF1/4) 3 154001 ~
0-2010-02411 mO-RING (P11) 1 154001 ~

14 0-4410-00202 TEE (PF1/4XPF1/ 4XPF1/4) 2 154001 ~
15 0-4321-00902 ELBOW (UNF9/16XPF1/4) 4 154001 ~
0-2040-02012 mO-RING (906) 1 154001 ~

16 0-4211-00202 NIPPLE (PF1/4XPF1/4) 1 154001 ~
0-2010-02411 mO-RING (P11) 1 154001 ~

17 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 154001 ~

1-91



FIG.505 HYDRAULIC PIPING (OIL COOLER AND DRAIN LINE)

Ko n
Hydraulic Tank

‘Boil cooler
I n

4

JWKDII'»7*77
Hydraul ic Pwp

Hydraul ic Motor RH "~ g

NfKD'JIni'E-S'S*
Hydraul ic Motor 1 h.

PV92364

1-92



FIG.505

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2420-00645 MAIN PUMP RETURN HOSE 1 154001 ~
(3/4"X450)
2 0-2231-00630 RETURN HOSE (3/4"X1300) 1 154001 ~
3 0-2230-00670 TRAVEL MOTOR RETURN HOSE 1 154001 ~
(3/4"X700)
4 0-2231-00600 TRAVEL MOTOR RETURN HOSE 1 154001 ~
(3/4"X1000)
5  0-2230-00695 OIL COOLER INLET HOSE 1 154001 ~
(3/4"X950)
6  0-4121-01706 ADAPTER (UNF1-1/16XPT3/4) 2 154001 ~
0-2040-03024 mO-RING (912) 1 154001 ~
7 0-4412-00606 TEE (PT3/4XPF3/4XPF3/4) 1 154001 ~
8  0-4300-00606 ELBOW (PT3/4XPF3/4) 1 154001 ~
9 0-4460-00606 CROSS (PF3/4XPF3/4) 1 154001 ~
10 0-4321-01706 ELBOW (UNFL -1/16XPT3/4) 2 154001 ~
0-2040-03024 mO-RING (912) 1 154001 ~
1 0-4210-01006 NIPPLE (PT1XPF3/4) 1 154001 ~
12 0-2222-01000 OIL COOLER OUTLET HOSE 1 154001 ~
(1"X2000)
13 0-4210-01010 NIPPLE (PT1XPF1) 3 154001 ~
14 0-4400-01006 TEE (PTLXPT1XPT3/4) 2 154001 ~
15 0-4210-00606 NIPPLE (PT3/4XPF3/4) 1 154001 ~
16 1-21670-1210 CHECK VALVE ASSY 1 154001 ~
17 0-2100-00630 HOSE (3/4"X300) 1 154001 ~
18 0-4220-00606 NIPPLE (PT3/4XPF3/4) 2 154001 ~
19 0-2700-10032 CLAMP (ABA22-32) 2 154001 ~
20 0-4310-01010 ELBOW (PT1XPF1) 1 154001 ~

1-93



FIG.506 HYDRAULIC PIPING (MAIN PUMP DRAIN LINE)

W
Hydraulic tank

«Y?**

Ju
Hydraul ic Pirrp

PV92969

1-94



INDEX

PART NO.

0-2430-00440
0-2430-00470
0-4121-01706
0-2040-03024
0-4100-00604
0-4412-00404
0-4321-01704
0-2040-03024
0-4300-00304
1-51620-1180
0-4300-00303

FIG.506

DESCRIPTION

RETURN HOSE (1/2"X400)
RETURN HOSE (1/2"X700)
ADAPTER (UNF1 -1/16XPT3/4)
=O-RING (912)

ADAPTER (PT3/4XPT1/2)

TEE (PT3/4XPF3/4XPF3/4)
ELBOW (UNF1 » 1/1 6XPF1/2)
=O-RING (912)

ELBOW (PT3/8XPF1/2)
THROTTLE CHECK VALVE ASS'Y
ELBOW (PT3/8XPF3/8)

1-95

Q

TY

P R PR PR RPRR R R PR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.551 HYDRAULIC OIL TANK

PV92365

1-96



INDEX

© 0o N O g b WN R

B B

13
14
15
16
17
18
19
20

PART NO.

1-55660-1100
1-55660-1110
1-11660-1231
1-11660-1120
1-11660-1130
0-1000-00816
0-1100-00820
1-11660-1140
1-11660-1150
1-11660-1220
1-11660-1170
1-11660-1160
1-11660-0020
1-11660-1180
1-11660-1190
1-11660-1210
0-4000-01000
0-4000-00300
0-1000-01020
0-1100-01025
0-1120-01020
0-1200-01008

FIG.551

DESCRIPTION

HYDRAULIC OIL TANK ASS'Y

mHYDRAULIC OIL TANK
mSUCTION FILTER
mCOVER

mO-RING

mBOLT (M8X16)
mSPRING WASHER (M8)
mBREATHER

BGASKET

mBOLT

mSTRAINER

uCAP

mOIL LEVEL GAUGE ASS'Y
mmOIL LEVEL GAUGE
mBOLT

mmGASKET

mDRAIN PLUG (PT1)
mPLUG (PT3/8)

BOLT (M10X20)
SPRING WASHER (M10)
PLANE WASHER (M10)
NUT (M10)

1-97

QTY

WO OO R PR ANRRRR®WERIERODOO®RERR R

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.555 HYDRAULIC OIL FILTER

a Ne a
Detail A

PV92366

1-98



INDEX

o N o oA W N

PART NO.

1-17650-0010
1-17650-1110
1-17650-1120
1-55670-1110
0-1000-01020
0-1100-01025
0-1120-01020
0-1000-01025
0-1100-01025

FIG.555

DESCRIPTION

OIL FILTER ASSY
=HEAD ASS'Y
=ELEMENT ASS'Y
BRACKET

BOLT (M10X20)
SPRING WASHER (M10)
PLANE WASHER (M10)
BOLT (M10X25)
SPRING WASHER (M10)

Q
2

R I N O O ENINININ

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.561 OIL COOLER RERATED PARTS

PV93118

1-100



FIG.561

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-17140-1211 OIL COOLER ASS'Y 1 154001 ~
2 1-55140-2150 LEFT SIDE BRACKET 1 154001 ~
3 1-55140-2160 RIGHT SIDE BRACKET 1 154001 ~
4 0-1000-00820 BOLT (M8X20) 8 154001 ~
5 0-1100-00820 SPRING WASHER (M8) 8 154001 ~
6 0-1120-00816 PLANE WASHER (M8) 8 154001 ~

1-101



FIG.601DUMP BODY RELATED PARTS ( 3-WAY OPENABLE TYPE)

24

a Ma
Detall A

PV92367

1-102



INDEX

'5@00\10)01#0)'\3!—\

EREBRE

16
17

20

22
23
24
25
26
27

PART NO.

1-55710-1200
1-17710-1231
1-17710-1120
1-17710-1130
1-17710-1140
1-11710-1150
1-23710-1160
0-3400-00100
0-3230-00640
1-12710-1170
0-1220-01408
0-1120-01432
1-16710-1310
1-16710-1360
0-3400-00100
0-1001-31200
0-1200-31210
0-1100-01230
1-17710-1400
1-17710-1500
1-17710-1440
1-17710-1410
1-17710-1460
1-17710-1480
1-17710-1420
1-17710-1430
1-17640-0011
1-17710-1320
1-16710-1330
0-3220-05971

FIG.601

DESCRIPTION
DUMP BODY

HINGE PIN BRACKET (WELDED)

L.H. SIDE DOOR

RH. SIDE DOOR

REAR SIDE DOOR
REFLECTOR

PIN

GREASE NIPPLE
SPRING PIN (@ 6x40)
LEVER

NUT (M14)

PLANE WASHER (M14)
HINGE PIN

BUSHING

GREASE NIPPLE

BOLT (M12X100)

NUT (M12)

SPRING WASHER (M12)
L.H. SIDE CUSHION ASS'Y
RH. SIDE CUSHION ASS'Y
mSPRING CASE ASS'Y
mHOOK

mLH. SIDE ARM ASS'Y
mRH. SIDE ARM ASS'Y
mPIN ASS'Y

mSPRING

DUMP CYLINDER ASS'Y
CYLINDER PIN
WASHER

COTTER PIN (& 5.9%71)

1-103

QTY

AR DANRPNRPRPPRPREPPNMNNNMNNMNDEDNSEDMNNNMNERRERNLPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.611 DUMP BODY RELATED PARTS (EARTH-MOVING TYPE)

Deta A

PV92368

1-104



INDEX

16

B &R

22

PART NO.

1-55710-1210
1-17710-1231
1-55710-1220
1-11710-1150
1-23710-1160
0-3400-00100
0-3230-00640
1-16710-1310
1-16710-1360
0-3400-00100
0-1001-31200
0-1200-31210
0-1100-01230
1-17710-1400
1-17710-1500
1-17710-1440
1-17710-1410
1-17710-1460
1-17710-1480
1-17710-1420
1-17710-1430
1-17640-0011
1-17710-1320
1-16710-1330
0-3220-05971

FIG.611

DESCRIPTION
DUMP BODY

HINGE PIN BRACKET (WELDED)

REAR SIDE DOOR
REFLECTOR

PIN

GREASE NIPPLE

SPRING PIN (® 6x40)
HINGE PIN

BUSHING

GREASE NIPPLE

BOLT (M12X100)

NUT (M12)

SPRING WASHER (M12)
LH. SIDE CUSHION ASS'Y
RH. SIDE CUSHION ASS'Y
mSPRING CASE ASS'Y
mHOOK

sLH. SIDE ARM ASS'Y
sRH. SIDE ARM ASS'Y
=PIN ASSY

=SPRING

DUMP CYLINDER ASS'Y
CYLINDER PIN

WASHER

COTTER PIN (¢ 5.9x71)

1-105

QTY

A DA B DNEPEPNEP P PP EPREPNNDMNNNMNMNDMNNDMNNMNMDNNDNENDNEPR

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.701 ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX)



INDEX

a b W N

(o))

10

GRBER

16

PART NO.

1-30210-2120
0-1305-00420
1-29210-1150
1-30210-2130
1-30210-2140
0-5480-00000
1-12210-1160
0-5400-00000
0-5401-00000
1-30210-2150
1-12210-1140
1-30210-2220
1-55210-2130
1-55210-2140
1-55210-2130
1-55210-2140
1-30210-2160
1-30210-2370
1-30210-2600
0-1305-00616
0-5060-00003
0-5060-00010
0-5060-00015

FIG.701

DESCRIPTION

MONITOR ASS'Y
SCREW WITH WASHER (M4X20)
COMBINATION SWITCH

TURN SIGNAL PILOT LAMP (GREEN)
HIGH-BEAM PILOT LAMP (BLUE)
H-L SPEED SELECTOR SWITCH
WATER PROOF CAP

STARTING SWITCH ASS'Y
mSTARTING SWITCH

GLOW PILOT LAMP (ORANGE)
PARKING BRAKE SWITCH
HOURMETER

TACHOMETER (DIGITAL TYPE)
TACHOMETER (ANALOG TYPE)
TACHOMETER (DIGITAL TYPE)
TACHOMETER (ANALOG TYPE)
SLOPE CAUTION LAMP (RED)
WIPER SWITCH

FUSE BOX ASS'Y

SCREW WITH WASHER—  (M6X16)
BLADE FUSE (3A)

BLADE FUSE (10A)

BLADE FUSE (15A)

1-107

QTY
1

B O R NRRPRRPRRPRRRERRPRPRPRPPRRPRPPR

SERIAL NO.

154001
154001
154001
154001
154001
154001
154001
154001
154001
154001
154001
154001
154001
154142
154147
154148
154001
154001
154001
154001
154001
154001
154001

154141
154146
154147



FIG.703 ELECTRICAL SYSTEM (CONTROL BOX WIRING, BUZZER AND RELAY)

1-108



INDEX

RERRBoo~woa»wn e

BB &

B &

PART NO.

1-55210-3410
1-55210-3400
0-2720-02506
0-1200-00605
0-1140-00623
1-46210-1520
0-1305-00410
0-5520-00000
1-30210-2440
1-30210-2440
0-1200-00605
0-1140-00623
1-55210-3510
1-30210-2690
1-30210-2440
0-5500-02400
0-1000-00612
0-1120-00616
0-2720-02506

FIG.703

DESCRIPTION

WIRING HARNESS
CAB WIRING HARNESS

cLIP

NUT (M6)

HARD WASHER (M6)

PARKING BRAKE BUZZER
SCREW WITH WASHER (M4X10)
FLASHER RELAY

PARKING BRAKE RELAY
HEATER RELAY

NUT (M8)

HARD WASHER (M6)

WIRING HARNESS

SAFETY RELAY

RELAY

STARTER RELAY

BOLT (M6X12)

PLANE WASHER (M6)

cLIP

1-109

Q

B0 W RE WER R WWRRRNRRRERRIEREERER o

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.705 ELECTRICAL SYSTEM
(DC CONVERTER, A/C CONTROLLER AND SLOPE ALARM)

1-110



8d3l

':'SCOG)\IQU'IJ}-(AJI\)H

asBw-s§-

C197-8190

0-1000-00810
0-1100-00820
1-55210-3710
0-1260-00606
1-55210-3720
1-29210-1310
1-18210-1521
0-1000-00650
0-1120-00616
0-1200-00605

FIG.705

nS pp 4a
A/C CONTROLLER
BOLT (M8X10)
SPRING WASHER (M8)
DC CONVERTER
NUT (M6)
WIRING HARNESS
SLOPE ALARM UNIT
CUSHION
BOLT (M6X50)
PLANE WASHER (M6)
NUT (M6)

111

W 0O D R R NONNNR

154001
154001
154001
154001
154001
154001
154001
154001
154001
154001
154001



FIG.711 ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS)

1-112



INDEX

© 0O N O A WN R

S

GEERBRE

16
17
18

20

22
23
24
25
26
27
28
29

B8R

PART NO.

1-55210-3110
1-12210-1430
0-1200-01008
0-1100-01025
0-1120-01020
1-21210-1210
1-21210-1230
1-21210-1240
1-21210-1220
1-21210-1230
1-21210-1240
0-5120-02400
0-5600-02401
0-1260-00808
0-1200-00806
1-32210-1560
1-12210-1480
0-1000-00430
0-1200-00403
0-1130-00408
1-46210-1510
0-1300-00620
0-1260-00606
1-46210-1420
1-23210-1511
0-5310-02024
0-5320-70024
1-29210-1570
(1-32210-1180)
0-2720-02506
0-2720-01206
0-1200-00605
0-1100-00615
0-2750-00000
0-2830-01520
0-2830-02420
0-2830-02920
0-2800-00202
0-2800-00383

FIG.711

DESCRIPTION

MAIN WIRING HARNESS
GROUND CONNECTION WIRE
NUT (M10)

SPRING WASHER (M10)

PLANE WASHER (M10)

LEFT SIDE HEAD LAMP ASS'Y
mOUTER BULB

mINNER BULB

RIGHT SIDE HEAD LAMP ASS’Y
mOUTER BULB

mINNER BULB

TURN SIGNAL LAMP ASS'Y
HORN

FLANGE NUT (M8)

NUT (M8)

BACK-UP BUZZER SWITCH
PLATE

BOLT (M4X30)

NUT (M4)

PLANE WASHER (M4)

BACK-UP BUZZER

SCREW (M6X20)

FLANGE NUT (M6)

WIRING HARNESS

HST OIL PRESSURE SWITCH
ENGINE OIL PRESSURE SENSOR
ENGINE WATER TEMP. SENSOR
HST OIL TEMP. SENSOR

FUEL LEVEL SENSOR

CUP (LARGE)

CUP (SMALL)

NUT (M6)

SPRING WASHER (M6)

cLIP

SPIRAL TUBE

SPIRAL TUBE

SPIRAL TUBE

STRAP BAND

STRAP BAND

1-113

Y

R R R R R RPRR R R R R o

P P PR RPRREPLNNRNNMNRNPRR R

> 2>2>22>2>2>22>2> 2> 2
O X0V X0V XUV XUV UV XU O

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



FIG.715 ELECTRICAL SYSTEM (BATTERY AND BATTERY RELAY )

PV93125

1-114



INDEX

NN NN DNNNDN N
SBNSHRBRREERIEHEELR

PART NO.

0-5000-01300
0-5010-00000
0-5011-00000
1-12210-1440
1-12210-1420
0-1260-01010
1-30210-1520
1-17210-1310
1-46210-1340
1-46210-1350
0-1120-01020
0-1220-01006
0-1100-01025
1-29210-1420
1-41210-1510
0-1050-00820
1-30210-2810
1-30210-2820
0-1000-00615
0-1100-00615
0-1120-00616
1-12210-1610
0-1000-00615
0-1100-00615
0-1120-00616
1-30210-2910
1-55210-3920
0-5060-00015
0-5060-00005

FIG.715

DESCRIPTION

BATTERY (130F51) (12V.120AH)

RTERMINAL (+)
RTERMINAL (-)
BATTERY CABLE

GROUND CONNECTION CABLE

FLANGE NUT (M10)

ELECTROLYTE LEVEL SENSOR

BOARD
HOLDER

ROD

PLANE WASHER (M10)
NUT (M10)

SPRING WASHER (M10)
BATTERY CABLE
BATTERY RELAY
FLANGE BOLT (M8X20)
STOP SOLENOID TIMER
STARTER RELAY

BOLT (M6X15)

SPRING WASHER (M6)
PLANE WASHER (M6)
HST OIL TEMP. ALARM UNIT
BOLT (M6X15)

SPRING WASHER (M6)
PLANE WASHER (M6)
MAIN FUSIBLE LINK
SLOW BLOW FUSE (65A)
BLADE FUSE (15A)
BLADE FUSE (5A)

1-115

QTY

N NP RPNNNRPODNMNDERLREPNRPPNANMNNRPEPNRRERPRPRPPRLPNNN

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



12

15

FIG.801 MARKS AND PLATES (JAPANESE)

view V
w
view w Y o«
View Y
13 14
21
J}.{G 17 i'-vZirvlI'O-JU/J'i-®
X Dump Contorl Lever
viewx

1-116

zZ S
view z

PV93123



INDEX

© 00 N O oA WDN R

=
o

=

14

16
17

19

20

22
23
24
25

26
27

28
29

30

PART NO.

1-12020-1090
1-12020-1190
1-12020-1030
1-12020-1020
1-12020-1120
1-12020-1130
0-7110-00000
1-12020-1150
0-7120-01502
1-12020-1140

0-7130-06300
1-12020-1081

1-12020-1180

1-12020-1060

1-12020-1070

1-12020-1050

1-12020-1040

1-55010-2120

0-7010-01500

1-41010-1430

1-12020-1160

1-30020-2210

1-30020-2220

1-30020-2230

1-30020-2240

1-30020-2250
1-30020-2260

1-30020-2270
1-30020-2280

1-30020-2290

FIG.801

DESCRIPTION

DANGER PLATE (DIESEL FUEL)
CAUTION PLATE (FUEL)

CAUTION PLATE (HYDRAULIC OIL)
WARNING PLATE (MUFFLER)
WARNING PLATE (RADIATOR)
WARNING PLATE (FAN AND PULLEY)
MARK PLATE (MOROOKA)

DANGER PLATE (RUBBER CRAWLER)
MARK PLATE (MST-1500VD)
WARNING PLATE

(TRACK ADJUSTMENT VALVE)
MARK PLATE (6300kg)

WARNING PLATE

(SLOPE TRAVELING)

CAUTION PLATE

(PERIODICAL REPLACEMENT PARTS

WARNING PLATE
(OPERATING AND MAINTENANCE)
WARNING PLATE

(STARTING AND TRAVELING)
CAUTION PLATE (WARM-UP)
WARNING PLATE (SEAT BELT)
NAME PLATE (SPECIFICATION)
NAME PLATE (SERIAL NO.)
OPERATING PLATE (DUMP LEVER)
OPERATING PLATE

(DUMP LEVER LOCK)

OPERATING PLATE (TURN SIGNAL)
NAME PLATE (HIGH-BEAM)
OPERATING PLATE

(H-L SPEED TRAVEL SWITCH)
OPERATING PLATE

(ENGINE THROTTLE)

NAME PLATE (ENGINE PREHEATER)
OPERATING PLATE

(STARTING SWITCH)

MARK PLATE (PARKING BRAKE)
OPERATING PLATE

(PARKING BRAKE)

MARK PLATE (SLOPE TRAVELING)

1-117

Q

NN BRP NP R R R R j

[y

N

R

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~

154001 ~
154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~
154001 ~

154001 ~
154001 ~

154001 ~



12

15

FIG.801 MARKS AND PLATES (JAPANESE)

view V
w
view w Y o«

View Y
13 14
21
1617

x H Dump Contorl Lever
viewx

1-116

zZ S
view z

PV93123



FIG.801

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
31 1-30020-2310 NAME PLATE (FUSE) 1 154001 ~
32 1-12020-1010 TAG (DO NOT OPERATE) 1 154001 ~

1-118



FIG.811 MARKS AND PLATES (ENGLISH)

View V
1Aiq
I nil I
J 1
m I m 1

4

View w Y
view Y

12 13 14

31
15 1617
X «
view x Dunp contorl Lever PV93124

1-120



INDEX

© ©®© N O UDrWN R

=
o

=

14

22
23

24

25
26

27
28

29
30

PART NO.

1-41010-1280
1-12020-1310
1-41010-1250
1-41010-1220
1-41010-1260
1-41010-1300
0-7110-00000
1-41010-1240
0-7120-01502
1-41010-1270

1-55010-1130
1-41010-1290

1-12020-1210

1-41010-1330

1-41010-1320

1-41010-1230

1-41010-1310

0-7010-11500

1-41010-1490

1-41010-1350

1-30020-2210

1-30020-2220

1-30020-2230

1-30020-2240

1-30020-2250
1-30020-2260

1-30020-2270
1-30020-2280

1-30020-2290
1-30020-2310

FIG.811

DESCRIPTION

DANGER PLATE (DIESEL FUEL)
CAUTION PLATE (FUEL)

CAUTION PLATE (HYDRAULIC OIL)
WARNING PLATE (MUFFLER)
WARNING PLATE (FAN AND PULLEY)
WARNING PLATE (RADIATOR)
MARK PLATE (MOROOKA)

DANGER PLATE (RUBBER CRAWLER)
MARK PLATE (MST-1500VD)
WARNING PLATE

(TRACK ADJUSTMENT VALVE)
MARK PLATE (6300kg)

WARNING PLATE

(SLOPE TRAVELING)

CAUTION PLATE

(PERIODICAL REPLACEMENT PARTS
WARNING PLATE

(OPERATING AND MAINTENANCE)
WARNING PLATE

(STARTING AND TRAVELING)
CAUTION PLATE (WARM-UP)
WARNING PLATE (SEAT BELT)
NAME PLATE (SERIAL NO)
OPERATING PLATE (DUMP LEVER)
OPERATING PLATE

(DUMP LEVER LOCK)

OPERATING PLATE (TURN SIGNAL)
NAME PLATE (HIGH-BEAM)
OPERATING PLATE

(H-L SPEED TRAVEL SWITCH)
OPERATING PLATE

(ENGINE THROTTLE)

NAME PLATE (ENGINE PREHEATER)
OPERATING PLATE

(STARTING SWITCH)

MARK PLATE (PARKING BRAKE)
OPERATING PLATE

(PARKING BRAKE)

MARK PLATE (SLOPE TRAVELING)
NAME PLATE (FUSE)

1121

Q

NN P NRRRRERRER

e

N el

e

Y

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~

154001 ~
154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~

154001 ~
154001 ~

154001 ~
154001 ~

154001 ~
154001 ~



FIG.811 MARKS AND PLATES (ENGLISH)

View V

*| nil No

15

1617
X w

view x

[* x

y m
view Y

31

Oy 73y No -JH/rt'-s

Dinp contorl Lever PV03124

1-120



FIG.811

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
31 1-12020-1010 TAG (DO NOT OPERATE) 1 154001 ~

1-122



FIG.901 TOOLS

PV92346

1-124



INDEX

PART NO.

0-9105-05500
0-9100-00000
0-9100-00709
0-9100-00810
0-9100-01113
0-9100-01214
0-9100-01719
0-9100-02224
0-9210-00150
0-9200-00200

FIG.901

DESCRIPTION

WRENCH (55)
WRENCH SET
BWRENCH (7X9)
BWRENCH (8X10)
BWRENCH (11X13)
BWRENCH (12X14)
BWRENCH (17X19)
=WRENCH (22X24)
SCREW DRIVER (+)
SCREW DRIVER (-)

1-125

Q
3

R R R R R R R R R R

SERIAL NO.

154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~
154001 ~



mEIER 51X
NUMERICAL INDEX

9-1



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00410 215 06 0-1000-01020 201 12
0-1000-00410 215A 06 0-1000-01020 202 02
0-1000-00430 711 18 0-1000-01020 203 47
0-1000-00516 203 21 0-1000-01020 401 30
0-1000-00516 204 04 0-1000-01020 551 17
0-1000-00516 204 08 0-1000-01020 555 04
0-1000-00610 121 13 0-1000-01025 101 33
0-1000-00610 203 29 0-1000-01025 101 36
0-1000-00610 204 12 0-1000-01025 201 03
0-1000-00610 421 10 0-1000-01025 203 17
0-1000-00612 203 33 0-1000-01025 203 43
0-1000-00612 204 16 0-1000-01025 241 07
0-1000-00612 703 17 0-1000-01025 311 10
0-1000-00615 715 19 0-1000-01025 401 29
0-1000-00615 715 23 0-1000-01025 555 07
0-1000-00616 202 15 0-1000-01030 201 07
0-1000-00616 203 25 0-1000-01030 401 02
0-1000-00616 203 36 0-1000-01035 115 03
0-1000-00616 204 19 0-1000-01035 115 13
0-1000-00616 251 15 0-1000-01220 201 20
0-1000-00620 115 18 0-1000-01225 201 16
0-1000-00620 115 25 0-1000-01225 203 12
0-1000-00620 401 24 0-1000-01230 203 02
0-1000-00620 411 09 0-1000-01230 241 02
0-1000-00625 254 10 0-1000-01235 115 22
0-1000-00630 421 13 0-1000-01235 203 06
0-1000-00630 421 17 0-1000-01245 501 17
0-1000-00635 253 12 0-1000-01255 103 17
0-1000-00650 705 09 0-1000-30850 252 06
0-1000-00810 705 02 0-1000-31030 105 12
0-1000-00816 311 12 0-1000-31035 101 21
0-1000-00816 411 02 0-1000-31035 252 10
0-1000-00816 421 02 0-1000-31050 253 04
0-1000-00816 504 02 0-1000-31225 202 06
0-1000-00816 551 05 0-1000-31225 202 09
0-1000-00820 103 04 0-1000-31225 202 12
0-1000-00820 103 08 0-1000-31225 301 17
0-1000-00820 103 13 0-1000-31225 311 14
0-1000-00820 201 24 0-1000-31235 101 04
0-1000-00820 253 07 0-1000-31280 101 10
0-1000-00820 253 16 0-1000-31435 105 18
0-1000-00820 561 04 0-1000-31655 101 26
0-1000-00825 211 08 0-1000-31655 301 03
0-1000-00825 254 08 0-1000-32050 301 06
0-1000-00825 421 20 0-1001-01630 211 03
0-1000—-00830 201 28 0-1001-31200 601 16
0-1000—-00830 215 10 0-1001-31200 611 11
0-1000—-00830 215A 10 0-1020-30825 501 14
0-1000-01020 111 08 0-1020-31025 501 09
0-1000-01020 111 16 0-1050-00616 213 04

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1050-00816 242 04 0-1100-00820 254 09
0-1050-00816 242 06 0-1100-00820 311 13
0-1050-00816 242 08 0-1100-00820 421 03
0-1050-00816 242 10 0-1100-00820 504 03
0-1050-00816 242 14 0-1100-00820 551 06
0-1050-00816 243 17 0-1100-00820 561 05
0-1050-00816 251 02 0-1100-00820 705 03
0-1050-00816 251 06 0-1100-00820 215A 11
0-1050-00820 411 14 0-1100-01025 101 35
0-1050-00820 715 16 0-1100-01025 101 37
0-1050-01020 243 14 0-1100-01025 105 13
0-1090-01020 121 16 0-1100-01025 105 17
0-1090-01020 204 21 0-1100-01025 111 10
0-1090-01025 121 17 0-1100-01025 111 17
0-1090-01025 204 26 0-1100-01025 115 05
0-1100-00410 121 10 0-1100-01025 115 15
0-1100-00410 215 08 0-1100-01025 201 04
0-1100-00410 215A 08 0-1100-01025 201 08
0-1100-00513 203 23 0-1100-01025 201 13
0-1100-00513 204 06 0-1100-01025 202 03
0-1100-00513 204 10 0-1100-01025 203 18
0-1100-00615 115 20 0-1100-01025 203 44
0-1100-00615 115 217 0-1100-01025 203 48
0-1100-00615 121 14 0-1100-01025 241 08
0-1100-00615 202 16 0-1100-01025 253 05
0-1100-00615 203 217 0-1100-01025 311 11
0-1100-00615 203 30 0-1100-01025 401 03
0-1100-00615 203 34 0-1100-01025 401 31
0-1100-00615 203 38 0-1100-01025 551 18
0-1100-00615 204 13 0-1100-01025 555 05
0-1100-00615 204 17 0-1100-01025 555 08
0-1100-00615 204 21 0-1100-01025 711 04
0-1100-00615 251 16 0-1100-01025 715 13
0-1100-00615 253 14 0-1100-01030 252 11
0-1100-00615 254 11 0-1100-01230 103 19
0-1100-00615 401 25 0-1100-01230 115 23
0-1100-00615 421 11 0-1100-01230 201 17
0-1100-00615 711 32 0-1100-01230 201 21
0-1100-00615 715 20 0-1100-01230 203 03
0-1100-00615 715 24 0-1100-01230 203 08
0-1100-00820 103 06 0-1100-01230 203 13
0-1100-00820 103 09 0-1100-01230 241 03
0-1100-00820 103 14 0-1100-01230 301 18
0-1100-00820 201 25 0-1100-01230 311 15
0-1100-00820 203 41 0-1100-01230 501 18
0-1100-00820 204 24 0-1100-01230 503 10
0-1100-00820 211 09 0-1100-01230 601 18
0-1100-00820 215 11 0-1100-01230 611 13
0-1100-00820 253 08 0-1100-01435 105 19
0-1100-00820 253 17 0-1100-01435 401 22

9-3



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-01640 202 22 0-1120-01020 401 04
0-1100-01640 301 04 0-1120-01020 401 32
0-1100-03075 301 20 0-1120-01020 551 19
0-1100-03075 321 13 0-1120-01020 555 06
0-1100-30820 252 09 0-1120-01020 711 05
0-1100-31025 101 24 0-1120-01020 715 11
0-1100-31230 101 06 0-1120-01220 411 07
0-1100-31230 101 11 0-1120-01223 115 24
0-1100-31230 105 06 0-1120-01223 201 18
0-1100-31230 115 09 0-1120-01223 201 22
0-1100-31230 202 07 0-1120-01223 203 04
0-1100-31230 202 10 0-1120-01223 203 09
0-1100-31230 202 13 0-1120-01223 203 14
0-1100-31630 101 21 0-1120-01223 241 04
0-1120-00408 215 09 0-1120-01223 501 19
0-1120-00408 215A 09 0-1120-01223 503 11
0-1120-00616 115 28 0-1120-01225 103 20
0-1120-00616 121 15 0-1120-01432 105 20
0-1120-00616 202 17 0-1120-01432 601 12
0-1120-00616 251 17 0-1120-01632 202 23
0-1120-00616 253 15 0-1120-31020 101 22
0-1120-00616 401 08 0-1120-31223 101 07
0-1120-00616 401 26 0-1120-31223 105 07
0-1120-00616 421 12 0-1120-31225 115 10
0-1120-00616 421 19 0-1120-31630 101 28
0-1120-00616 703 18 0-1130-00408 121 11
0-1120-00616 705 10 0-1130-00408 711 20
0-1120-00616 715 21 0-1140-00623 703 05
0-1120-00616 715 25 0-1140-00623 703 12
0-1120-00816 103 07 0-1140-00823 411 03
0-1120-00816 103 10 0-1140-30823 252 07
0-1120-00816 103 15 0-1160-00823 215 12
0-1120-00816 201 29 0-1160-00823 215A 12
0-1120-00816 203 42 0-1160-01032 253 06
0-1120-00816 204 25 0-1200-00302 243 05
0-1120-00816 211 10 0-1200-00403 215 07
0-1120-00816 243 20 0-1200-00403 711 19
0-1120-00816 253 09 0-1200-00403 215A 07
0-1120-00816 253 18 0-1200-00504 203 22
0-1120-00816 421 21 0-1200-00504 204 05
0-1120-00816 561 06 0-1200-00504 204 09
0-1120-01020 111 18 0-1200-00605 115 19
0-1120-01020 201 05 0-1200-00605 115 26
0-1120-01020 201 09 0-1200-00605 203 26
0-1120-01020 201 14 0-1200-00605 203 37
0-1120-01020 202 04 0-1200-00605 204 20
0-1120-01020 203 45 0-1200-00605 253 13
0-1120-01020 203 49 0-1200-00605 411 10
0-1120-01020 241 09 0-1200-00605 421 14
0-1120-01020 252 12 0-1200-00605 421 18

94



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1200-00605 703 04 0-1350-00630 311 07
0-1200-00605 703 11 0-1350-00830 321 09
0-1200-00605 705 11 0-1500-30735 105 05
0-1200-00605 711 31 0-1520-00825 401 21
0-1200-00806 103 05 0-1520-30725 503 07
0-1200-00806 203 40 0-2000-03130 501 13
0-1200-00806 204 23 0-2000-03135 311 09
0-1200-00806 711 15 0-2000-03135 501 08
0-1200-01008 101 34 0-2000-03145 321 10
0-1200-01008 111 09 0-2000-03150 301 10
0-1200-01008 115 04 0-2010-02411 504 13
0-1200-01008 115 14 0-2010-02411 504 16
0-1200-01008 551 20 0-2010-02418 121 07
0-1200-01008 711 03 0-2030-03523 503 05
0-1200-01210 103 18 0-2040-02012 504 15
0-1200-01210 203 07 0-2040-02520 502 12
0-1200-01210 411 08 0-2040-03024 505 06
0-1200-01210 503 09 0-2040-03024 505 10
0-1200-01613 202 21 0-2040-03024 506 03
0-1200-01613 211 04 0-2040-03024 506 06
0-1200-30806 252 08 0-2040-03027 501 15
0-1200-31008 101 23 0-2040-03027 501 22
0-1200-31008 105 16 0-2040-03027 501 23
0-1200-31210 101 05 0-2040-03030 502 02
0-1200-31210 601 17 0-2100-00630 505 17
0-1200-31210 611 12 0-2101-01050 501 01
0-1200-33024 321 12 0-2150-01047 121 04
0-1210-33024 301 19 0-2172-01030 121 18
0-1220-00805 421 24 0-2172-01045 121 19
0-1220-01006 421 07 0-2210-00455 501 20
0-1220-01006 715 12 0-2210-00465 501 21
0-1220-01408 601 11 0-2210-00470 501 25
0-1260-00606 705 05 0-2210-00660 501 10
0-1260-00606 711 23 0-2220-00697 502 09
0-1260-00808 242 11 0-2221-00650 502 01
0-1260-00808 243 19 0-2222-01000 505 12
0-1260-00808 711 14 0-2230-00280 504 06
0-1260-01010 715 06 0-2230-00670 505 03
0-1300-00306 243 04 0-2230-00695 505 04
0-1300-00410 121 09 0-2231-00200 504 07
0-1300-00520 401 10 0-2231-00210 504 09
0-1300-00620 711 22 0-2231-00230 504 10
0-1301-00600 401 07 0-2231-00245 504 08
0-1305-00410 243 11 0-2231-00250 504 04
0-1305-00410 703 07 0-2231-00600 505 05
0-1305-00420 701 02 0-2231-00630 505 02
0-1305-00616 243 08 0-2420-00645 505 01
0-1305-00616 701 15 0-2421-00627 502 10
0-1311-01010 202 25 0-2430-00295 504 05
0-1320-00816 243 22 0-2430-00440 506 01

9-5



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-2430-00470 506 02 0-3400-00100 601 08
0-2431-00280 504 11 0-3400-00100 601 15
0-2610-01057 503 06 0-3400-00100 611 06
0-2700-00012 121 05 0-3400-00100 611 10
0-2700-00012 121 22 0-3500-01030 401 15
0-2700-10032 505 19 0-4000—-00300 551 16
0-2700-10044 501 03 0-4000-01000 551 15
0-2710-00060 101 15 0-4100-00604 506 04
0-2710-00070 101 19 0-4100-01006 502 04
0-2710-00070 103 25 0-4100-01006 502 06
0-2710-00070 103 31 0-4121-01706 505 06
0-2710-00080 101 14 0-4121-01706 506 03
0-2710-00080 103 29 0-4200-01000 501 05
0-2710-00085 101 20 0-4210-00606 505 15
0-2710-00090 103 24 0-4210-01006 505 11
0-2720-01206 711 30 0-4210-01010 505 13
0-2720-02506 703 03 0-4211-00202 504 16
0-2720-02506 703 19 0-4220-00606 505 18
0-2720-02506 711 30 0-4220-01010 501 02
0-2750—00000 213 08 0-4300-00202 504 12
0-2750—00000 711 33 0-4300-00202 504 17
0-2800-00202 121 24 0-4300-00303 506 09
0-2800-00202 213 07 0-4300-00304 506 07
0-2800-00202 254 13 0-4300-00404 501 26
0-2800-00202 255 12 0-4300-00406 501 11
0-2800-00202 503 13 0-4300-00606 502 03
0-2800-00202 711 35 0-4300-00606 505 08
0-2800-00383 121 24 0-4301-00606 502 07
0-2800-00383 254 13 0-4310-01010 505 20
0-2800-00383 255 12 0-4320-00202 504 13
0-2800-00383 503 13 0-4321-00902 504 15
0-2800-00383 711 35 0-4321-01704 506 06
0-2830-01520 711 34 0-4321-01706 505 10
0-2830-02420 711 34 0-4321-01904 501 22
0-2830-02920 121 23 0-4321-01906 502 12
0-2830-02920 711 34 0-4321-02106 502 02
0-2840-02013 503 12 0-4326-01904 501 23
0-2840-02020 503 12 0-4326-01906 501 15
0-2850-01800 254 12 0-4360-01010 501 04
0-2850-02400 254 12 0-4380-00202 121 20
0-2850—-02900 254 12 0-4380-01010 501 06
0-3220-01015 421 26 0-4400-01006 505 14
0-3220-05971 601 21 0-4410-00202 504 14
0-3220-05971 611 22 0-4411-00404 501 24
0-3230-00640 601 09 0-4412-00404 506 05
0-3230-00640 611 07 0-4412-00606 502 11
0-3310-02572 311 04 0-4412-00606 505 07
0-3310-02575 321 06 0-4460-00606 505 09
0-3310-03090 301 12 0-4470-00602 502 08
0-3400—-00000 321 14 0-5000—-01300 715 01

9-6



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-5010-00000 715 02 1-11660-1160 551 11
0-5011-00000 715 03 1-11660-1170 551 10
0-5060—-00003 701 16 1-11660-1180 551 12
0-5060—-00005 715 29 1-11660-1190 551 13
0-5060-00010 701 16 1-11660-1210 551 14
0-5060—-00015 701 16 1-11660-1220 551 09
0-5060—-00015 715 28 1-11660-1231 551 02
0-5120-02400 711 12 1-11710-1150 601 06
0-5310-02024 711 26 1-11710-1150 611 04
0-5320-70024 711 21 1-12020-1010 801 32
0-5400-00000 701 07 1-12020-1020 801 04
0-5401-00000 701 07 1-12020-1030 801 03
0-5480-00000 701 06 1-12020-1040 801 17
0-5500-02400 703 16 1-12020-1050 801 16
0-5520-00000 703 08 1-12020-1060 801 14
0-5600-02401 711 13 1-12020-1070 801 15
0-6000-06009 321 05 1-12020-1081 801 12
0-6000-06207 311 03 1-12020-1090 801 01
0-6003-00210 301 11 1-12020-1120 801 05
0-7010-01500 801 19 1-12020-1130 801 06
0-7010-11500 811 18 1-12020-1140 801 10
0-7110-00000 801 07 1-12020-1150 801 08
0-7110-00000 811 07 1-12020-1160 801 21
0-7120-01502 801 09 1-12020-1180 801 13
0-7120-01502 811 09 1-12020-1190 801 02
0-7130-06300 801 11 1-12020-1210 811 13
0-9100—-00000 901 02 1-12020-1310 811 02
0-9100-00709 901 02 1-12210-1140 701 09
0-9100-00810 901 02 1-12210-1160 701 06
0-9100-01113 901 02 1-12210-1420 715 05
0-9100-01214 901 02 1-12210-1430 711 02
0-9100-01719 901 02 1-12210-1440 715 04
0-9100-02224 901 02 1-12210-1480 711 17
0-9105-05500 901 01 1-12210-1610 715 22
0-9200-00200 901 04 1-12670-1410 501 07
0-9210-00150 901 03 1-12710-1170 601 10
1-11330-0020 311 05 1-13150-1120 121 21
1-11330-0020 321 07 1-14340-1130 311 06
1-11330-1160 301 16 1-16410-1131 411 11
1-11330-1230 301 23 1-16710-1310 601 13
1-11340-1140 311 08 1-16710-1310 611 08
1-11350-1120 321 04 1-16710-1330 601 26
1-11350-1130 321 08 1-16710-1330 611 21
1-11510-1210 202 14 1-16710-1360 601 14
1-11520-1220 204 30 1-16710-1360 611 09
1-11660-0020 551 12 1-17110-1130 101 08
1-11660-1120 551 03 1-17120-1240 111 13
1-11660-1130 551 04 1-17120-1260 111 11
1-11660-1140 551 07 1-17140-1211 561 01
1-11660-1150 551 08 1-17160-1120 105 09

9-7



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-17160-1120 105 14 1-18330-0020 301 13
1-17210-1310 715 08 1-19620-0011 501 16
1-17310-1111 301 01 1-21210-1210 711 06
1-17330-0011 301 08 1-21210-1220 711 09
1-17330-1110 301 08 1-21210-1230 711 07
1-17330-1120 301 09 1-21210-1230 711 10
1-17330-1150 301 14 1-21210-1240 711 08
1-17330-1210 301 21 1-21210-1240 711 11
1-17330-1221 301 22 1-21670-1210 505 16
1-17330-1240 301 15 1-23210-1511 711 25
1-17340-1100 311 01 1-23340-1111 311 01
1-17350-1140 321 11 1-23670-1420 501 12
1-17520-1010 201 06 1-23710-1160 601 07
1-17610-0022 105 02 1-23710-1160 611 05
1-17610-0031 105 01 1-24140-1630 101 31
1-17630-0011 301 02 1-28320-1140 301 07
1-17640-0011 601 24 1-29210-1150 701 03
1-17640-0011 611 19 1-29210-1310 705 07
1-17650-0010 502 05 1-29210-1420 715 14
1-17650-0010 555 01 1-29210-1570 711 28
1-17650-1110 555 01 1-29520-1520 204 07
1-17650-1120 555 02 1-29520-1521 203 24
1-17710-1120 601 03 1-29540-1610 241 06
1-17710-1130 601 04 1-29540-1620 241 05
1-17710-1140 601 05 1-30020-2210 801 22
1-17710-1231 601 02 1-30020-2210 811 21
1-17710-1231 611 02 1-30020-2220 801 23
1-17710-1320 601 25 1-30020-2220 811 22
1-17710-1320 611 20 1-30020-2230 801 24
1-17710-1400 601 19 1-30020-2230 811 23
1-17710-1400 611 14 1-30020-2240 801 25
1-17710-1410 601 20 1-30020-2240 811 24
1-17710-1410 611 15 1-30020-2250 801 26
1-17710-1420 601 22 1-30020-2250 811 25
1-17710-1420 611 17 1-30020-2260 801 217
1-17710-1430 601 23 1-30020-2260 811 26
1-17710-1430 611 18 1-30020-2270 801 28
1-17710-1440 601 19 1-30020-2270 811 27
1-17710-1440 611 14 1-30020-2280 801 29
1-17710-1460 601 21 1-30020-2280 811 28
1-17710-1460 611 16 1-30020-2290 801 30
1-17710-1480 601 21 1-30020-2290 811 29
1-17710-1480 611 16 1-30020-2310 801 31
1-17710-1500 601 19 1-30020-2310 811 30
1-17710-1500 611 14 1-30210-1520 715 07
1-18110-1110 101 03 1-30210-2120 701 01
1-18130-1110 115 01 1-30210-2130 701 04
1-18130-1140 115 02 1-30210-2140 701 05
1-18160-1131 105 10 1-30210-2150 701 08
1-18210-1521 705 08 1-30210-2160 701 12

9-8



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-30210-2220 701 10 1-41010-1260 811 05
1-30210-2370 701 13 1-41010-1270 811 10
1-30210-2440 703 09 1-41010-1280 811 01
1-30210-2440 703 10 1-41010-1290 811 12
1-30210-2440 703 15 1-41010-1300 811 06
1-30210-2600 701 14 1-41010-1310 811 17
1-30210-2690 703 14 1-41010-1320 811 15
1-30210-2810 715 17 1-41010-1330 811 14
1-30210-2820 715 18 1-41010-1350 811 20
1-30210-2910 715 26 1-41010-1430 801 20
1-30410-2110 411 01 1-41010-1490 811 19
1-30410-2120 411 04 1-41130-1130 115 11
1-30410-2130 411 05 1-41130-1150 115 12
1-30410-2140 411 06 1-41210-1510 715 15
1-30520-02520 243 01 1-41420-1140 401 01
1-30520-2530 243 06 1-41420-1240 401 05
1-30520-2540 243 09 1-41420-1250 401 06
1-30520-2910 243 02 1-41420-1260 401 17
1-30520-2920 243 03 1-41520-1340 204 14
1-30520-2930 243 07 1-41520-1350 203 35
1-30520-2940 243 10 1-41520-1350 204 18
1-30530-2230 215 04 1-41520-1360 203 32
1-30530-2230 215A 04 1-41520-1360 204 15
1-30530-2250 215 05 1-41520-1370 203 39
1-30530-2250 215A 05 1-41520-1370 204 22
1-30710-1621 202 18 1-41520-1380 203 28
1-30710-1630 202 20 1-41520-1380 204 11
1-31150-1150 121 06 1-41520-1510 203 05
1-31620-0030 421 04 1-41520-1520 201 23
1-31620-1510 421 04 1-41520-1670 203 31
1-31620-1520 421 05 1-41520-1850 204 29
1-31620-1530 421 06 1-41520-1850 211 12
1-31620-1540 421 08 1-41520-1860 203 20
1-31620-1550 421 15 1-41520-1860 204 03
1-31620-1590 421 09 1-41670-1340 503 08
1-31620-1610 421 16 1-46210-1340 715 09
1-32210-1180 121 08 1-46210-1350 715 10
1-32210-1180 711 29 1-46210-1420 711 24
1-32210-1560 711 16 1-46210-1510 711 21
1-32710-1650 202 19 1-46210-1520 703 06
1-32910-1330 255 05 1-46420-1011 401 11
1-32910-1410 255 03 1-46520-2520 211 13
1-33130-1180 115 17 1-46520-2610 211 11
1-36430-2210 421 23 1-46520-2830 201 19
1-36430-2220 421 25 1-46620-0010 504 01
1-41010-1210 811 31 1-48150-1130 121 12
1-41010-1220 811 04 1-48420-1210 401 09
1-41010-1230 811 16 1-49320-1110 301 05
1-41010-1240 811 08 1-561120-1230 111 14
1-41010-1250 811 03 1-561120-1240 111 15

9-9



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-51130-1150 115 16 1-565140-1050 201 217
1-561150-1101 121 01 1-565140-1070 101 32
1-561150-1130 121 02 1-565140-1110 101 29
1-561150-1140 121 03 1-55140-1120 101 30
1-561150-1180 121 03 1-55140-2150 561 02
1-561160-1110 105 08 1-55140-2160 561 03
1-561160-1140 105 11 1-55140-2310 101 13
1-51160-1150 105 15 1-55140-2320 101 16
1-51350-1100 321 03 1-55140-2330 101 17
1-51350-1110 321 03 1-55140-2340 101 18
1-51350-1210 321 01 1-565140-2410 101 25
1-51350-1220 321 02 1-55150-1110 121 01
1-51530-1110 211 01 1-55210-1030 411 15
1-51530-1120 211 02 1-55210-2130 701 11
1-51610-1110 105 03 1-565210-3110 711 01
1-561610-1120 105 04 1-55210-3400 703 02
1-51620-1180 506 08 1-55210-3410 703 01
1-55010-1130 811 11 1-55210-3510 703 13
1-55010-3120 801 18 1-55210-3710 705 04
1-55100-0200 101 01 1-55210-3720 705 06
1-55110-2130 101 02 1-55210-3920 715 27
1-55110-2150 101 09 1-55340-1130 311 02
1-55110-2160 101 09 1-55410-1120 411 12
1-55120-2100 111 01 1-55410-2110 411 13
1-565120-2110 111 01 1-55420-1010 401 19
1-55120-2120 111 04 1-55420-1020 401 20
1-55120-2130 111 02 1-55420-1030 401 23
1-55120-2140 111 03 1-55420-1040 401 18
1-55120-2150 111 05 1-55420-1050 401 14
1-55120-2160 111 06 1-55420-1060 401 16
1-55120-2170 111 07 1-55420-1070 401 12
1-55120-2210 111 12 1-55420-1090 401 13
1-55120-2510 103 01 1-55510-1120 202 05
1-55120-2520 103 21 1-55510-1130 202 08
1-55120-2530 103 22 1-55510-1140 202 11
1-55120-2540 103 23 1-55510-1240 202 24
1-55120-2550 103 26 1-55510-3110 201 01
1-55120-2560 103 217 1-55520-1121 203 01
1-55120-2570 103 28 1-55520-1130 203 11
1-55120-2580 103 30 1-55520-1140 203 10
1-55120-2610 103 02 1-55520-1151 203 16
1-55120-2620 103 03 1-55520-1170 204 01
1-55120-2630 103 11 1-55520-1180 204 02
1-55120-2640 103 12 1-55520-1221 203 15
1-55120-2650 103 16 1-55520-1230 203 19
1-55130-2110 115 06 1-55520-1241 201 15
1-55130-2120 115 07 1-55520-1250 202 01
1-55130-2130 115 08 1-55520-1260 201 11
1-565130-2210 115 21 1-55520-1270 201 10
1-55140-0200 101 12 1-55520-1280 401 28




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-55520-1290 401 217 1-55910-1340 255 11
1-55520-1310 204 01 1-55910-3310 255 01
1-55520-1321 203 15 1-55910-3320 255 02
1-55520-1410 211 06 1-55920-3210 251 04
1-55520-1420 211 07 1-55920-3220 251 05
1-55520-1480 204 28 1-55920-3230 251 07
1-55520-2110 201 02 1-55920-3231 251 07
1-55520-2160 203 46 1-55920-3250 251 10
1-55520-2310 201 26 1-55920-3250 251 10
1-55520-3610 243 12 1-55920-3260 251 12
1-55520-3620 243 13 1-55920-3260 254 07
1-55520-3630 243 15 1-55920-3310 251 13
1-55520-3640 243 16 1-55920-3320 251 14
1-55520-3650 243 18 1-55920-3410 253 02
1-55520-3660 243 21 1-55920-3420 253 03
1-55530-3110 241 01 1-55920-3460 253 11
1-55530-3190 241 10 1-55920-3510 252 02
1-55530-3200 215 01 1-55920-3520 252 03
1-55530-3201 215A 01 1-55920-3530 252 04
1-55530-3210 215 01 1-55920-3540 252 05
1-55530-3210 215 03 C085-6444 224 04
1-55530-3210 242 01 C085-6444 225 01
1-55530-3210 215A 03 G085-6445 225 01
1-55530-3211 215A 01 C085-6446 225 02
1-55530-3220 215 02 C085-6447 225 03
1-55530-3220 242 02 G085-6448 225 04
1-55530-3221 215A 02 C085-6449 225 05
1-55530-3230 242 03 G093-8596 222 42
1-55530-3240 242 05 G095-0744 223 03
1-55530-3250 242 07 G096-2622 2217 16
1-55530-3410 242 09 C125-1642 253 10
1-55530-3910 211 14 C125-1647 251 18
1-55530-3920 211 15 C125-1657 252 13
1-55540-0030 242 12 G127-0580 222 22
1-55540-3210 242 15 G151-6709 222 45
1-55540-3310 242 13 C151-9557 229 31
1-55550-2010 211 05 C156-6599 222 20
1-55620-1010 421 22 C161-3639 2217 13
1-55620-3110 421 01 C161-3698 229 14
1-55660-1100 551 01 C164-0515 227 17
1-55660-1110 551 01 C171-7420 229 34
1-55670-1110 555 03 G178-5572 223 11
1-55670-3110 503 01 G178-5574 223 12
1-55670-3120 503 02 G178-5574 2217 19
1-55670-3130 503 04 (G185-8281 222 33
1-55670-3140 503 03 (G189-3409 222 43
1-55710-1200 601 01 G191-9029 253 01
1-55710-1210 611 01 C191-9034 254 06
1-55710-1220 611 03 G191-9035 254 05
1-55910-1330 255 10 G191-9470 251 01




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
G197-8190 705 01 G274-3557 223 06
G200-0910 251 03 (G274-3557 224 01
(G245-7756 254 04 G274-3558 230 01
G260-5265 252 01 G274-3559 230 02
G267-1051 254 01 G274-3560 230 03
G267-1053 254 03 G274-3561 230 04
G267-1073 254 02 G274-3562 230 05
C274-3515 221 01 G274-3563 230 06
C274-3517 221 03 G274-3564 230 07
C274-3517 223 01 G274-3565 230 08
C274-3518 221 04 G274-3566 230 09
C274-3518 226 01 G274-3567 230 10
G274-3519 221 05 C274-3568 227 20
G274-3519 227 01 (G274-3569 227 18
G274-3520 221 06 C274-3570 227 12
G274-3520 229 01 G274-3571 227 11
(G274-3521 221 07 C274-3573 2217 09
(G274-3521 231 01 C274-3574 227 08
C274-3522 229 26 C274-3575 2217 06
C274-3522 230 01 G274-3576 2217 05
C274-3524 229 01 G274-35717 227 04
C274-3525 229 02 G274-3578 2217 03
G274-3526 229 04 G274-3579 227 02
C274-3527 229 05 (G274-3580 2217 01
G274-3528 229 06 G274-3581 228 07
(G274-3529 229 07 G274-3582 228 06
G274-3530 229 08 G274-3584 228 04
G274-3531 229 09 G274-3585 228 03
G274-3532 229 10 G274-3588 231 01
C274-3534 229 12 G274-3590 231 03
G274-3535 229 13 G274-3591 231 04
G274-3537 229 15 G274-3592 231 05
G274-3538 229 16 C274-3593 224 01
G274-3539 229 17 C274-3594 224 02
G274-3540 229 18 G274-3595 224 03
(C274-3541 229 19 C274-3597 224 05
C274-3542 229 20 G274-3598 224 06
C274-3543 229 22 (G274-3599 222 01
C274-3544 229 23 G274-3600 222 02
C274-3545 229 24 (G274-3601 222 10
G274-3548 229 27 C274-3602 222 11
G274-3549 229 28 C274-3603 222 12
G274-3550 229 29 C274-3604 222 21
G274-3551 229 32 C274-3605 222 23
G274-3552 229 33 G274-3607 222 25
G274-3553 229 35 G274-3608 222 26
(G274-3554 229 36 (G274-3609 222 27
G274-3555 229 37 C274-3610 222 28
G274-3556 227 10 C274-8185 222 29
G274-3556 228 01 G274-8186 222 30




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
G274-8187 222 31 C9X-2041 229 21
G274-8188 222 32 C9X-2042 222 41
G274-8189 222 34 C9X-2042 227 14
C274-8190 222 35 G9X-2042 229 03
C274-8191 222 36 C9X-2044 222 37
C274-8193 222 44 C9X-2044 226 08
C274-8194 222 46 C9X-2044 231 02
C274-8195 222 47 HC4254237 213 06
C274-8196 222 51 HC4285388 213 05
C274-8197 222 52 HC4326095 213 02
G274-8198 222 53 HGC4333185 213 01
G274-8199 222 60 HGC4338974 213 03
G274-8200 223 01 HC4369472 213 01
G274-8201 223 02 MPMF-6370 252 14
C274-8202 223 04 ND017812-0410 251 08
G274-8203 223 05 ND017812-0410 251 11
C274-8205 223 07 NDO017812-0160 251 08
G274-8206 223 08 ND017812-0160 251 11
G274-8207 223 09 ND113700-0870 255 04
C274-8208 223 10 ND144121-4750 255 06
G274-8209 226 01 ND146680-1020 255 07
G274-8210 226 02 ND90160-08651 255 09
C274-8211 226 03 ND91478-08201 255 08
C274-8212 226 04
C274-8213 226 05
C274-8214 226 06
G278-9929 221 08
G278-9929 232 01
G278-9930 232 01
G283-0269 232 02
G283-0270 232 03
G283-0271 232 04
G283-0272 232 05
G286-2737 228 01
G298-6667 222 61
G299-7809 221 02
G299-7809 222 01
G299-7810 221 01
C3B-3884 227 07
G3E-8020 222 40
(G35-2093 226 09
C41-3043 222 24
C41-4243 222 39
(C41-4253 222 38
(C41-4286 227 15
(C5D-4822 229 30
C6V-9491 231 06
C71-2673 226 10
C8Y6967 251 09
C9X-2041 227 21




RUBBER CRAWLER CARRIER MST—1500VD PARTS LIST

Document No.PE11500VD2-05
Fifth edition: March 5, 2010

Issued by  Morooka Co., Lid.

358 Shoubeisindencho, Ryugasaki,
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission




